
AL.16 

AP101B—0418—3A Page J1 

MAINPLANE 

AILERON, PORT 

Part Number Description bo Matl. Spec. Plate No. 
123456 

EA3.24.1 AILERON, PORT, ASSEMBLY 1 - 1/1 

EG9.00.225 AILERON, PORT, ASSEMBLY (Spare) 1 = 

(EA3.24.1) (Mod 5043) 

EG9.00.247 AILERON, PORT, ASSEMBLY (Spare) 1 - 

(EA3,24.217) (Mod 5111) 

(Pre—Mod 5349) (Ailerons 

supplied c/w centre hinge 

shim EA1.24.901 Ref. 5001) 

EA3.00.5703 AILERON, PORT, ASSEMBLY (Spares for 1 - 

EA3.24.217) (Mod 5349) 

Spares for:— 

EA3.24.5 AILERON, REAR PORTION, ASSEMBLY 1 = 1/2 

or 
EA3.24.221 AILERON, REAR, PORTION, ASSEMBLY 1 = 

Spares for:— 

EA1.24,259 CLIP, tab push rod fairing 1 Spring 1/3 

Steel 

EA1,24.199 HOUSING, bearing, tab hinge, outboard 1 L64 1/4 

Attaching parts for EA1.24.199:— 

A25/3C Bolt, 2BA, hex. head 3 _ 1/5 
A27/CP Nut, 2BA, plain 3 = 1/6 

S$P15/C Washer, 2BA, plain 3 - dis 

SP16/C Washer, 2BA, plain 3 - 1/8 

EA1.24,247 HOUSING, bearing, tab hinge, inboard 1 L40 1/9 

Attaching parts for EA1.24.247:— 

A27/CP . Nut, 2BA, plain 4 = 1/10 

EEAS1/2C Screw, 2BA, 120° csk. head 4 $96 1/11 
SP15/C Washer, 2BA, plain 4 = ifi2 

EA1,24.261 HOUSING, c/w bearing, tab, hinge, centre 1 = 1/13 

Attaching parts for EA1.24.261:— 

A25/3C Bolt, 2BA, hex. head 2 - 1/14 

AS1242/3C Bolt, 2BA, csk. head 1 - 1/15 

A27/CP Nut, 2BA, plain 3 - 1/16 

$P16/C Washer, 2BA, plain 3 = 1/17 

EA1.24.915 TAB, fixed 1 _ 1/18 

- ATTACHMENT OF BEARING AT OUTBOARD ~ = 1/19 

HINGE RIB 20, ASSEMBLY 

(EA3.24.177) 

Consisting of :— 

SKEFCO BEARING, ballrace 1 - 1/20 

CBA3 
AGS2030/45 CIRCLIP, internal 1 - 1/21 

- ATTACHMENT OF TOP AND BOTTOM NOSE SKIN - - 1/22 

TO AILERON SPAR, ASSEMBLY 

(EA3.24.183) 
Spares for:— 

EA1.24.405 COVER, inspection, tab gear 1 L72 1/23 

Attaching parts for EA1.24.405:— 

EA3.24.191 Bolt, special, 2BA 6 s95 1/24 

EA1.24.271 . STOP, rubber aileron control 2 $/H55 1/25 
EA1.24.269 FAIRING, aileron tab push rod 1 L59 1/26 

= TAB, AILERON HINGE, ASSEMBLY (EA3.24.175) _ - 1/27 

Consisting of:— 

SKEFCO CBA.O BEARING, ballrace 2 - 1/28 
EA1,.24,.231 BOLT, special, aileron inboard hinge 1 $96 1/29 

EA1.24.263 BOLT, special, 2BA, tab contro! attachment 1 $65 1/30 

AGS2030/15 CIRCLIP, internal 2 - 1/31 



AL.16 

Page J2 AP101B—0418—3A 
MAINPLANE 

AILERON, PORT 

Part Number Description st Mati. Spec. Plate No. 
123456 

A27/CS NUT, 2BA, thin slotted 1 = 1/32 
SP90/C5 PIN, split 1 - 1/33 

EA1.24.923 TAB, AILERON HINGE, ASSEMBLY (Pre—Mod 5043) 1 _ 1/34 
EG9.00.227 TAB, AILERON, PORT, ASSEMBLY (Spare) 1 - 

(EA1.24.923) (Mod 5043) 
EG9.00.245 . TAB, AILERON, PORT, ASSEMBLY (Spare) 1 = 

(EA1,24.923) (Mod 5111) (Pre—Mod 5349) 
EA3.00.5781 TAB, AILERON, PORT, ASSEMBLY (Spares for 1 = 

EA1.24.923) (Mod 5349) 
Spares for:— 

EA1.24.251 LUG, half, centre hinge 1 L40 1/35 
Attaching parts for EA1.24.251:— 

A25/1C Bolt, 2BA, hex. head 2 - 1/36 
AS1242/1C Bolt, 2BA, csk. head 1 - 1/37 
EA1.24,955 Shim (if required, max. thick 0" .022) 1 Lam 1/38 

Alum, 

EA1,24,252 LUG, half, centre hinge 1 L40 1/39 
Attaching parts for EA1.24.252:— 

A25/1C Bolt, 2BA, hex. head 2 - 1/40 
AS1242/1C Bolt, 2BA, csk. head 1 - 1/41 
EA1.24.956 Shim (if required, max. thick 0’ .022) 1 Lam 1/42 

Alum. 

EA1.24.227 SOCKET, hinge, inboard and outboard 2 L40 1/43 
EA1,24.229 SPINDLE, hinge, outboard 1 $11 1/44 

= TUBE, TORQUE, AND TAB OPERATING GEAR, - - 2/1 

ASSEMBLY (EA3.24.173 or 

EA3.24.219) 

. Spares for:— 
HOFFMANN BEARING, ballrace 1 - 2/2 
Ti7 

HOFFMANN BEARING, ballrace 1 — 2/3 
BAL5/8" 

SKEFCO BEARING, ballrace 1 = 2/4 

CBS3 

EA1.24,225 BOLT, special, 1/4" BSF, csk, head, blow back rod 3 $11 2/5 

to bracket attachment, rib 4 

EA1.24.263 BOLT, special, 2BA, tab control attachment 1 S65 2/6 

EA1.24.267 BOLT, special, 2BA, tab control attachment 1 S65 2/7 

EA1.24.195 BRACKET, support, rib 4 1 L40 2/8 

Attaching parts for EA1.24.195:— 

A25/5E . Bolt, 1/4" BSF, hex. head 2 _ 2/9 

SP13/E . Washer, 1/4" BSF plain 2 ~ 2/10 

EA1.45.987 . Washer, shim 2 -~ 2/11 

EA1.24.301 BUSH, aileron control stop (Pre—Alt. R60/74) 1 DTD625 2/12 

or 

EA3.24,.215 BUSH, aileron control stop (Alt. R60/74) 1 ~ 

AGS2030/22 CIRCLIP, internal 1 - 2/13 
AGS2030/26 CIRCLIP, internal 1 - 2/14 

AGS2031/22 CIRCLIP, internal 1 - 2/15 

EA1.24.243 LEVER, operating, tab torque tube 1 L40 2/16 

Attaching parts for EA1.24.243:— 

A25/10C Bolt, 2BA, hex. head 4 ~ 2/17 
A27/CS Nut, 2BA, slotted 1 2/18 
SP90/C7 Pin, split 1 - 2/19 
EA1.24,245 Washer, saddle 2 L40 2/20 



B!]
 

AL.18 

AP101B—0418—3A Page J3 
MAINPLANE 

AILERON, PORT 

Part Number Description be Mati. Spec. Plate No. 

123456 

EA3.24.207 ROD, TAB CONTROL OPERATING GEAR, 1 = 2/21 

ASSEMBLY 

Spares for:— 

EA1,24.331 BOLT, special, 2 BA, blow back rod to torsion tube 4 $11 2/22 

attach ment 

EA1.24.353 LEVER, CONTROL ARM, TAB OPERATING, 1 = 2/23 

ASSEMBLY 

Spares for:— 

EA1.24.359 BOLT, special, spool attachment 4 Sli 2/24 

EA1.24.953 LEVER, C/W BALLRACE, ASSEMBLY 1 _ 2/25 

Consisting of:— 

SKEFCO 

CBA.2 BEARING, ballrace 1 - 2/26 

EEAS3/D HOUSING, bailrace 1 L65 2/27 

EA1.24.355 LEVER, arm 1 L40 2/28 

EEAS4/20C WASHER, packing 2 L72 2/29 

AGS$2002/C/1 NUT, stiff, 2 BA 4 = 2/30 

EA1.24.913 SPOOL 1 - 2/31 

EA1.24.221 ROD, blow back 1 $96 2/32 

EA3. 24.205 TUBE, torsion, assembly 1 L65 2/23 

EA1.24.917 ROD, TAB OPERATING, ASSEMBLY 1 - 2/34 

or (Pre-Mod. 4930) (Pre Alt R60/14) 

EA3.24.209 ROD, push assembly, tab (Mod. 4930) (Pre Ait R60/14) 1 - 

Spares for:— 

EA1.24.899 NUT, special lock 1 $96 2/35 

HOFFMANN 

CM.2B ROD-END, bail bearing 1 = 2/36 

EA1.24.919 SOCKET, tab rod, c/w bearing (Pre Alt R60/14) 1 - 2/37 

EK5.24.601 ROD, push assembly (Alt R60/14) (Pre-Mod. 5473) 1 - 2/34 

EA3.24,229 ROD, push assembly (Mod. 5473) 1 - 

Spares for:— 

HOFFMANN 

CM2/A BEARING, bail, rod end 1 2/36 

EA1.24.899 NUT, speciai, lock 1 $95 2/35 

EK5.24.603 SOCKET, assembly (Alt R60/14) 1 - BI37 

EA1.24.391 TUBE, distance 2 = 2/38 

- SPAR, AILERON, INBOARD (EA1.24.735 or = - 

EA3.24.225) 

Spares for:— 

EA1.24.197 BRACKET, hinge 1 - 

or 

EA3.24.211 BRACKET, hinge 1 L92 

- SPAR, AILERON, OUTBOARD (EA1.24.737 or - - 

EA3.24.223) 

Spares for:— 

EA1.24.193 HOUSING, bearing 1 - 

or 

EA3.24.213 HOUSING, bearing 1 L92 



Page J4 

MAINPLANE 

AILERON, PORT 

Part Number 

123456 
Description Mati. Spec. Plate No. 



AL.16 

A 

AP101B—0418-—3A Page JA1 

MAINPLANE 

AILERON, STARBOARD 

Part Number Description yp Matl. Spec. Plate No. 

123456 

EA3.24.2 AILERON, STARBOARD, ASSEMBLY 1 - 1/45 

EG9.00.226 AILERON, STARBOARD, ASSEMBLY (S pare) 1 - 

(EA3.24.2) (Mod 5043) 
EG9.00.248 AILERON, STARBOARD, ASSEMBLY (Spare) 1 ~ 

{EA3.24.218) (Mod 5111) 
(Pre—Mod 5349) 

EA3.00.5704 AILERON, STARBOARD, ASSEMBLY (Spares 1 _ 

for EA3.24.218) (Mod 5349) 

Spares for:— 

EA3,24.6 AILERON, REAR PORTION, ASSEMBLY 1 a 1/46 

or 
EA3,24.222 AILERON, REAR PORTION, ASSEMBLY 1 - 

Spares for:— 

EA1.24,.259 . CLIP, tab, push rod, fairing 1 Spring 1/3 

Steel 

EA1.24.199 HOUSING, bearing, tab hinge, outboard 1 L64 1/4 

Attaching parts for EA1.24.199:— 

A25/3C Bolt, 2BA, hex. head 3 - 1/5 

A27/CP Nut, 2BA, plain 3 ~ 1/6 

S$P15/C . Washer, 2BA, plain 3 - 1/7 

SP16/C . Washer, 2BA, plain 3 — 1/8 

EA1.24.247 HOUSING, bearing, tab hinge, inboard 1 L40 1/9 

Attaching parts for EA1,24.247:— 

A27/CP Nut, 2BA, plain 4 = 1/10 

EEAS1/2C . Screw, 2BA, 120° csk. head 4 $96 1/11 

SP15/C . Washer, 2BA, plain 4 - 1/12 

EA1,.24.262 HOUSING, c/w bearing, tab hinge, centre 1 - 1/47 

Attaching parts for EA1.24,262:— 

A25/3C Bolt, 2BA, hex. head 2 - 1/14 

AS1242/3C Bolt, 2BA, csk. head 1 - 1/15 

A27/CP . Nut, 2BA, plain 3 - 1/16 

SP16/C . Washer, 2BA, plain 3 - Ti? 

EA1.24.916 . TAB, fixed 1 - 1/48 

- ATTACHMENT OF BEARING AT OUTBOARD oo = 1/19 

HINGE RIB 20, ASSEMBLY 

(EA3.24.177) 

Consisting of:— 

SKEFCO BEARING, ballrace 1 - 1/20 

CBA3 
AGS2030/45 CIRCLIP, internal q - 1/21 

- ATTACHMENT OF TOP AND BOTTOM NOSE SKIN = - 1/49 
TO AILERON SPAR, ASSEMBLY 

(EA3.24.184) 
Spares for:— 

EA1.24.405 COVER, inspection, tab gear 1 L72 1/23 

Attaching parts for EA1.24.405:— 

EA3.24.191 Bolt, special, 2BA 6 $95 1/24 

EA1.24,271 . STOP, rubber, aileron control 2 S/H55 1/25 

EA1.24.270 FAIRING, aileron tab push rod 1 L59 1/50 

- . TAB, AILERON HINGE, ASSEMBLY (EA3.24.176) - ~ 1/51 

Consisting of :— 

SKEFCO BEARING, ballrace 2 - 1/28 

CBAO 
EA1.24.231 BOLT, special, aileron inboard hinge 1 $96 1/29 

EA1.24.263 BOLT, special, 2BA, tab control attachment 1 $65 1/30 



——— 

AL.16 

Page JA2 AP101B—0418—3A 
MAINPLANE 

AILERON, STARBOARD 

Part Number Description pe Mati. Spec. Plate No. 
123456 

AGS2030/15 CIRCLIP, internal 2 - 1/31 
A27/CS NUT, 2BA, slotted 1 = 1/32 

SP90/C5 PIN, split 1 - 1/33 

EA2.24.924 TAB, AILERON, HINGE, ASSEMBLY 1 - 1/52 
(Pre—Mod 5043) 

EG9.00.228 . TAB, AILERON, STARBOARD, ASSEMBLY 1 = 
(Spare) (EA1.24.924) (Mod 5043) 

EG9.00.246 TAB, AILERON, STARBOARD, ASSEMBLY 1 - 
(Spare) (EA1.24.924) (Mod 5111) 
(Pre—Mod 5349) 

EA3.00.5782 TAB, AILERON, STARBOARD (Spares for 1 - 

EA1,24.924) (Mod 5349) 
Spares for:— 

EA1.24.251 LUG, half, centre hinge i L40 1/35 
Attaching parts for EA1.24.251:— 

A25/1C Bolt, 2BA, hex, head 2 _ 1/36 
AS$1242/1C . Bolt, 2BA, csk. head 1 - 1/37 
EA1.24,955 . Shim (if required, max. thick, 0" .022) 1 Lam. 1/38 

Alum, 

EA2.24,252 LUG, half centre hinge 1 L4 1/39 
Attaching parts for EA1.24.252:— 

A25/1C Bolt, 2BA, hex. head 2 _ 1/40 
AS1242/1C . Bolt, 2BA, csk. head 1 - 1/41 
EA1.24.956 . Shim, (if required, max. thick, 0’ .022) 1 Lam. 1/42 

Alum, 

EA1.24.227 . SOCKET, hinge, inboard and outboard 2 L40 1/43 
EA1.24.229 SPINDLE, hinge, outboard 1 $11 1/44 

- TUBE, TORQUE AND TAB OPERATING GEAR, _ ~ 2/39 

Assembly (EA3.24.174 or EA3,24.220) 
Spares for:— 

HOFFMANN BEARING, ballrace 1 - 2/2 
Ti7 

HOFFMANN BEARING, ballrace 1 = 2/3 

BAL5/8” 

SKEFCO BEARING, ballrace 1 _ 2/4 

CBS3 

EA1.24,225 BOLT, special, 1/4" BSF, csk. head, blow back to 3 $11 2/5 

bracket attachment, rib 4 

EA1.24.263 BOLT, special 2BA, tab control attachment 1 S65 2/6 

EA1.24,.267 BOLT, special, 2BA, tab control attachment 1 $65 2/7 

EA1.24.195 BRACKET, support, rib 4 1 L40 2/8 

Attaching parts for EA1.24.195:— 

A25/5E . Bolt, 1/4" BSF, hex. head 2 - 2/9 

SP13/E . Washer, 1/4” BSF, plain 2 - 2/10 

EA1.45.987 . Washer, shim 2 - 2/11 

EA1.24.301 BUSH, aileron control stop (Pre Alt. R60/74) 1 DTD625 2/12 

or 

EA3.24.215 BUSH, aileron control stop (Alt. R60/74) 1 - 

AGS2030/22 CIRCLIP, internal 1 = 2/13 
AGS2030/26 CIRCLIP, internal 1 _ 2/14 

AGS$2031/22 . « CIRCLIP, internal 1 - 2/15 

EA1.24,243 . . LEVER, operating, tab torque tube 1 L40 2/16 

Attaching parts for EA1,24,243:— 

A25/10C Bolt, 2BA, hex. head 1 —_ 2/17 

A27/CS Nut, 2BA, slotted 1 - 2/18 

SP90/C7 Pin, split 1 - 2/19 

EA1.24.245 Washer, saddle 2 L40 2/20 



D
D
 D
 

AL.18 

AP101B—0418—3A 
Page JA3 

MAINPLANE 

AILERON, STARBOARD 

Part Number Description noe Mati. Spec. Plate No. 

123456 

EA3.24.208 ROD, TAB CONTROL OPERATING GEAR, 1 - 2/40 

ASSEMBLY 

Spares for:— 

EA1.24.331 BOLT, special, 2 BA, blow back rod to torsion tube 4 $11 2/22 

EA1.24.354 LEVER, CONTROL ARM, TAB OPERATING, 1 - 2/41 

ASSEMBLY 

Spares for:— 

EA1.24.359 BOLT, special, spool attachment 4 $11 24/24 

EA1.24.953 LEVER, C/W BALLRACE, ASSEMBLY 1 = 2/25 

Consisting of:— 

SKEFCO 

CBA.2 BEARING, ballrace 1 - 2/26 

EEAS3/D HOUSING, ballrace 1 L65 2/27 

EA1,24.355 LEVER, arm 1 L40 2/28 

EEAS4/20C . WASHER, packing 2 L72 2/29 

AGS2002/C1 NUT, stiff, 2 BA 4 - 2/30 

EA1.24.914 SPOOL 1 - 2/31 

EA1.24.221 ROD, blow back 1 S96 2/32 

EA3.24.205 TUBE, torsion, assernbly 1 L65 2/33 

EA1,24.917 ROD, TAB OPERATING, ASSEMBLY 1 od 2/34 

(Pre-Mod. 4930) (Pre Alt R60/14) 

EA3.24.209 ROD, push, assembly, tab (Mod. 4930) (Ait R60/14) 1 ~ 

Spares for:— 

EA1.24.899 NUT, special lock 1 $95 2/35 

HOFFMANN 

CM.2B ROD-END, bal! bearing 1 ~ 2/36 

EA1.24.919 SOCKET, tab rod, ¢/w bearing (Pre Alt R60/14) 1 - 2/37 

EK5.24.601 ROD, push, assembly (Alt R60/14) (Pre-Mod. 5473) 1 — 2/34 

EA3.24.229 ROD, push, assembly (Mod. 5473) 1 = 

Spares for:— 

HOFFMANN . 
CM2/A BEARING, ball, rod end 1 — 2/36 

EA1,24.899 NUT, special, lock 1 $95 2/35 

EK5.24.603 SOCKET, assembly (Ait R60/14) 1 - 2/37 

EA1.24.391 TUBE, distance 2 - 2/38 

- SPAR, AILERON, INBOARD (EA1.24.736) - - 

or (EA3.24.226) 

Spares for:— 

EA1.24.198 BRACKET, hinge 1 - 

or 

£A3.24.212 BRACKET, hinge 1 L92 

- SPAR, AILERON, OUTBOARD (EA1.24.738) = - 

or (EA3.24.224) 

Spares for:— 

EA1.24.193 HOUSING, bearing 1 - 

or 

EA3.24.213 HOUSING, bearing 1 L92 



Page JA4 

MAINPLANE 

AILERON, STARBOARD 

Part Number 

123456 
Description Matl. Spec. Plate No. 



AL.18 

AP101B—0418—3A Page JB1 
MAINPLANE 

FLAPS, PORT 

Part Number Description No. | Matl. Spec. | Plate No. 
123456 

EA1.25.1 FLAP, OUTER WING, PORT, ASSEMBLY 1 - 3/1 

(Pre—Mod 1769) 

EA9.25,1 FLAP, OUTER WING, PORT, ASSEMBLY 1 - 

(Mod 1769) 

(Leading edge to be chamferred on 

assembly) 

Spares for:— 

EA1.25,.63 BOLT, control link attachment 2 $11 3/2 

EA1.25.1E BLOCK, wooden (Pre—Mod 1769) 14 ~ 

EA1.25.95 BLOCK, end (Pre—Mod 1769) 2 - 

EA9.25.25 BLOCK, end (Mod 1769) 1 _ 

EA9.25.27 BLOCK, end (Mod 1769) 1 _ 

A27/JS NUT, 3/8” BSF, slotted 2 - 3/44 

s$P90/C9 . PIN, split 2 - 3/11A 

EA1.25.67 . . WASHER, bevel, control link attachment 4 L40 or L64 3/6 

EEAS28/37EU . « WASHER, special, 3/8” dia 2 - 3/7A 

EEAS28/37FU . WASHER 2 = 3/7C 

Attaching parts for EA1,25.1:— 

EA1.25,.265 Bolt, special 2 $15 3/3 

A27J8 Nut, ‘/s" BSF 2 = 3/4 

SP90/C8 . Pin, split 2 = 3/11 

EA1.25,43 . Washer, spherical (datum bracket) 2 $96 3/5 

EEAS28/37/FU . Washer 2 -- 3/7 

Attaching parts for EA9,25.1:— 

EA1.25.265 Bolt, special 2 $15 3/3 

A27JS Nut, 7/3’ BSF 2 - 3/4 

sP90/C8 Pin, split 2 = 3/11° 

EA1.25.43 . Washer, spherical (datum bracket) 2 $96 3/5 

$P122J Washer, 7/3‘ 2 = 3/7B 



ALY 

Page JB2 AP101B—0418—3A 
MAINPLANE 

FLAPS, PORT 

Part Number Description pe Mati. Spec. Plate No. 
123456 



AL.13 

AP101B—0418-—3A 
Page JC1 

MAINPLANE 

FLAPS, STARBOARD 

Part Number Description No: | Mati. Spec. | Plate No. 
123456 

EA1,25.2 FLAP, OUTER WING, STARBOARD, ASSEMBLY 1 - 3/8 

(Leading edge to be chamferred on 

assembiy) (Pre—Mod 1769) 

EA9.25.2 FLAP, OUTER WING, STARBOARD, ASSEMBLY 1 - 

(Mod 1769) 
Spares for:— 

EA1.25,.63° BOLT, control link attachment 2 Stt 3/2 

EA1.25.2E BLOCK, wooden (Pre—Mod 1769) 14 = 

EA1.25.96 BLOCK, end (Pre—Mod 1769) 2 -- 

EA9.25.26 BLOCK, end (Mod 1769) 1 ~ 

EA9.25.28 BLOCK, end (Mod 1769) 1 - 

A27/JS NUT, 3/8” BSF, slotted 2 3/4A 

SP90/C9 PIN, split 2 - 3/11A 

EA1.25.67 . WASHER, bevel, control link attachment 4 L40 or L64 3/6 

EEAS28/37EU . WASHER, special, 3/8" dia 2 - 3/7A 

EEAS28/37FU . WASHER 2 + 3/7C 

Attaching parts for EA1.25.2:— 

EA1.25.265 Bolt, special 2 $15 3/3 

A27JS Nut, Ys" BSF 2 - 3/4 
$P90/C8 . Pin, split 2 - 3/11 

EA1.25.43 . Washer, spherical (datum bracket) 2 S96 3/5 

EEAS28/37/FU . Washer 2 ~ 3/7 

Attaching parts for EA9.25.2:— 

EA1.25.265 Bolt, special 2 $15 3/3 

A27J5S Nut, 7/3” BSF 2 - 3/4 

sSP90/C8 Pin, split 2 a 3/11 

EA1.25.43 . Washer, spherical (datum bracket) 3 $96 3/5 

SP122J . Washer, 7/8’ 2 = 3/7B 



ALS 

Page JC2 AP101B—0418-3A 
MAINPLANE 

FLAPS, STARBOARD 

Part Number Description oa Mati. Spec. Plate No. 
123456 



D
D
 

D
U
W
D
D
I
A
T
D
 

D
U
D
U
D
I
D
D
 

AL.16 

AP101B—0418—3A Page JD1 

MAINPLANE 

FLAPS, PORT 

Part Number Description pa Matl. Spec. Plate No. 
123456 

EA1.25.3 FLAP, INNER WING, PORT, ASSEMBLY 1 - 3/9 

(Pre—Mod 1769) 

EA9,25.3 FLAP, INNER WING, PORT, ASSEMBLY 1 - 

(Mod 1769) (Leading edge to 
be chamferred on assembly) 

Spares for:— 

EA1.25.63 . BOLT, control link attachment 2 $11 3/2 

A27/JS NUT, 3/8” BSF, slotted 2 - 3/4A 
sP90/C9 . PIN, split 2 - 3/11A 
EA1.25.67 . WASHER, bevel, control link attachment 4 L40 or L64 3/6 

EEAS28/37EU . WASHER, special, 3/8” dia. 2 _ 3/7A 

EEAS28/37FU . WASHER 2 = 3/7C 

Attaching parts for EA1.25.3:— 

EA1.25.265 Bolt, special 2 $15 3/3 

A27J8 Nut, Ys" BSF 2 - 3/4 
SP90/C8 . Pin, split 2 ~ 3/11 

EA1.25.43 . Washer, spherical (datum bracket) 2 $96 3/5 

EEAS28/37/FU Washer 2 _ 3/7 

Attaching parts for EA9.25.3:— 

EA1.25.265 Bolt, special 2 $15 3/3 

A27JS Nut, 3s BSF 2 - 3/4 
$P90/C8 Pin, split 2 - 3/11 

EA1.25.43 Washer, spherical (datum bracket) 2 S96 3/5 

SP122J Washer, “/3"" 2 = 3/7B 



ALS 

Page JD2 AP101B—0418—3A 
MAINPLANE 

FLAPS, PORT 

Part Number Description on Matl. Spec. | Plate No. 
123456 



D
U
I
I
A
D
 

D
p
D
u
w
D
D
 

AL.16 

AP101B—0418-3A Page JE1 

MAINPLANE 

FLAPS, STARBOARD 

Part Number Description bot Mati. Spec. Plate No. 

123456 

EA1.25.4 FLAP, INNER WING, STARBOARD, ASSEMBLY 1 ~ 3/9 

(Pre—Mod 1769) 

EA9.25.4 FLAP, INNER WING, STARBOARD, ASSEMBLY 1 - 

(Mod 1769) 

(Leading edge to be chamferred on 

assembly) 

Spares for:— 

EA1.25.63 BOLT, control link attachment 2 $11 3/2 

A27/JS NUT, 3/8” BSF, slotted 2 - 3/44 

sP90/C9 . PIN, split 2 - 3/11A 

EA1.25.67 . WASHER, bevel, control link attachment 4 L40 or L64 3/6 

EEAS28/37EU . WASHER, special, 3/8” dia 2 - 3/7A 

EEAS28/37FU . WASHER 2 - 3/7C 

Attaching parts for EA1.25.4:— 

EA1.25,265 Bolt, special 2 $15 3/3 

A27JS Nut, 7/8" BSF 2 = 3/4 

SP90/C8 . Pin, split 2 - 3/11 

EA1.25.43 . Washer, spherical (datum bracket) 2 $96 3/5 

EEAS28/37/FU . Washer 2 - 3/7 

Attaching parts for EA9.25.4:— 

EA1.25.265 Bolt, special 2 $15 3/3 

A27JS Nut, ‘Ys’ BSF 2 zs 3/4 

SP90/C8 . Pin, split 2 - 3/11 

EA1.25.43 . Washer, spherical (datum bracket) 2 $96 3/5 

SP122J . Washer, Ys" 2 = 3/7B 



AL.9 

Page JE2 AP101B—0418-—3A 
MAINPLANE 

FLAPS, STARBOARD 

Part Number Description No; | Matl Spec. | Plate No. 
123456 



F
O
 

A,L.15 

Page JF1 
AP,101B—0418—3A MAINPLANE age 

UNDERCARRIAGE DOOR 

C/W MECHANISM PORT 

Part Number Description No. | Matl. Spec. | Plate No. 
123456 

EA1,.20.10733 DOOR UNDERCARRIAGE C/W MECHANISM PORT 1 - 10/1 

ASSEMBLY (Supplied to Drg Part No. 

EA3.00.1053 for spares purposes) 

Spares for:- 

EA3.20.869 DOOR, undercarriage assembly port 1 ~ 

Spares for:- 

EA3.20.1559 . SEAL (Pre-Mod 5282) 1 = 10/81 

EA3.20.5313 . SEAL (Mod 5282) (0.125” thick x 0.5” wide x 16" long) 1 DTD.55144 

GRADE C 

EA3.20.1561 . SEAL (Pre-Mod 5282) 1 - 10/82 

EA3.20.5315 _ SEAL (Mod 5282) (0.125 thick x 0.5" wide x 37.5" long) 1 DTD.5514A 

GRADE C 

EA3.20.1627 . SEAL, ‘P‘ (Make from EEAS121) 1 - 10/83 

(26FZ/4432) (Pre-Mod 5282) 

EA3.20.5317 . SEAL, ’P’ (Make from EEAS843) 1 = 

(26FZ/6147758 ) (Mod 5282) 

EA1,20.1141 HINGE, aft undercarriage door (EA3.00.605) 1 L.40 10/2 

Attaching parts for EA1.20.1141:- 

EA3,20.2405 Bolt, special 5 $.95 or $.96 10/3 

EA3.20.937 . Packing 1 L.72 10/4 

EA1.20.1379 . Shim 1 Lam Alum 10/4A 

SP15C . Washer, 2 BA plain QR _ 10/4B 

EB8.20.5351X4 . HINGE, forward, undercarriage door 1 L.40 10/5 

Attaching parts for EB8,20.5351 X4:- 

EA3.20.2405 Bolt, special 8 §.95 or S.96 10/3 

EA3.20.935 . Packing 2 L.72 10/6 

EA1.20.1377 . Shim 2 Lam Alum 10/64 

SP15C . Washer, 2 BA plain QR - 10/48 

EA1.20.1175 HOUSING, locking pin aft 1 L:40 10/7 

Attaching parts for EA1.20.1175:- 

A25/4C . Bolt, 2 BA hex head 4 - 10/8 

EA1.20.3141 . Shim 1 Alum Alloy 10/84 

EA1.20.1183 HOUSING, locking pin forward 1 L.40 10/9 

Attaching parts for EA1.20,.1183:- 

A25/4C . Bolt, 2 BA hex head 4 _ 10/8 

EA1.20.3143 . Shim 1 Alum Alloy 10/9A 

EA9.20.2773 LEVER, bellcrank assembly 1 $514 10/10 

Attaching parts for EA9.20.2773:- 

A27ES Nut, 1/4" BSF slotted 1 - 10/11 

EA1.20,.2935 Pin special 1 DTD126 10/12 

SP90C8 . Pin split 1 - 10/124 

SP13E . Washer, 1/4” BSF plain 1 - 10/13 

EA3.20.1777 LEVER, door lock operating (Pre-Mod 4704) 1 L.40 10/14 

Attaching parts for EA3.20.1777:- 

AGS899/6 Attaching parts for EA3.20.1777: 1 _ 10/15 

SP4Y/F12 Pin, shackle 1 = 10/16 

SP9S0E7 Pin, split 1 - 10/16A 

EA3.20.3901 LEVER, door locking (Mod 4704) 1 Steel $1 10/80 

Attaching parts for EA2.20.3901:- 

AGS899/6 Collar 1 - 10/15 

SP4Y/F12 Pin, shackle 1 - 10/16 

SPS0E7 Pin, split 1 - 10/164 



A.L.15 

a)
 

V
U
V
I
I
I
A
I
w
A
I
A
I
A
 

D
U
D
W
A
I
D
 

D
D
U
D
W
I
A
I
D
 

raed? MAINPLANE 

UNDERCARRIAGE DOOR 

C/W MECHANISM PORT 

Part Number Description poe Mati. Spec. Plate No. 
123456 

EA1.20.2363 . LEVER, door lock operating 1 L.40 10/17 

Attaching parts for EA1.20.2363:- 

A59/10G Bolt, 5/16" BSF 1 - 10/18 

or 

A59/12G Bolt, 5/16" BSF 

AGS899/6 Collar 1 - 10/19 

SP4Y/F22 Pin, shackle 1 - 10/20 

SP90E7 . Pin, split 1 - 10/20A 

EA1,20.2367 . Screw, locating (Pre-Mod 5035) 1 $.11 10/21 

EA3,20,1563 . Screw, locating (Mod 5035) 1 - 

EA1,20.2369 . Washer, packin2 3 - 10/22 

SP47G . Washer, 5/16" BSF spring 1 - 10/23 

EA3.20.3049 LINK DOOR CHECK ASSEMBLY 1 - 10/24 

Spares for:- 

EA3.20.3077 . BLOCK, packing 1 L.40 10/25 

EA3.20.3079 . BOLT, special eccentric 1 $.97 10/26 

A25/19C BOLT,2BA 1 - 10/26A 

EA3.20.3071 FINGER, mounting 1 L.40 10/27 

Attaching parts for EA3.20.3071:- 

A25/7E Bolt, 1/4” BSF i - 10/27A 

A27EP Nut, 1/4” BSF 1 _ 10/27B 

EA3.20.3047 LINK, check 1 DTD687 10/28 

EA3.20.3043 LINK, check 1 L.40 10/29 

AGS2001C1 NUT,2BA 2 oa 10/26B 
EA3.20,3073 . PIECE, distance 1 L.40 10/30 

EA3.20,3075 » » TAPPET 1 5.1 10/31 

Attaching parts for EA3.20.3049:- 

EA3.20.3061 Bolt, special 1 $.95 10/32 

A27GS Nut, 5/16" BSF slotted 1 = 10/33 

SP90C8 Pin, split 1 - 10/33A 

SP13G Washer, 5/16" BSF plain 1 ~ 10/34 

SP13J Washer 3/8" BSF plain 1 _ 10/35 

SP15J Washer, 3/8” BSF plain 2 - 10/36 

EA3.20,3085 LINK, door check L.H. 1 L.40 10/37 

Attaching parts for EA3.20,3045:- 

EA3.20.3063 Bolt, special 1 $.95 10/38 

A27GS Nut, 5/16" BSF slotted 1 - 10/33 

SP90C8 Pin, split 1 - 10/33A 

SP13G . Washer, 5/16" BSF plain 1 - 10/34 

SP13J . Washer, 3/8" BSF plain 1 - 10/35 

SP15J Washer, 3/8" BSF plain 1 - 10/36 

EA3,20,3046 LINK, door check R.H, 1 L.40 10/39 

Attaching parts for EA3.20,3046:- 

EA3.20.3063 Bolt, special 1 - 10/38 

A27GS Nut, 5/16" BSF slotted 1 - 10/33 

SPS0C8 . Pin, split 1 - 10/334 

SP13G . Washer, 5/16" BSF plain 1 - 10/34 

SP13J . Washer, 3/8” BSF plain 1 _ 10/35 

SP15J . Washer, 3/8" BSF plain 1 - 10/36 

EB8.20.5353 LINK, side 2 DTD124 10/40 

Attaching parts for EA3.20.5353:- 

EA3.20,3051 Bolt, special 1 $.95 10/41 

A27GS Nut, 5/16" BSF slotted 1 - 10/42 

SP90C8 . Pin, split 1 - 10/424 

SP13G . Washer, 5/16" BSF plain 1 ~ 10/43 



£
 

D
u
a
D
w
D
 

wD
 

P]
 

P]
 

a
2
 

A.L.15 

AP.101B—0418—3A ee Page JF3 

UNDERCARRIAGE DOOR 

C/W MECHANISM PORT 

Part Number Description ae Mati. Spec. Plate No. 

123456 

EA3.20.3081 LINK, slave 1 DTD 10/44 

Attaching parts for EA3.20.3081:- 

EA3.20.3093 Bolt, special 1 $.97 10/45 

AGS2001C1 Nut, stiff 2 BA 2 - 10/46 

EA3.20.3087 . Piece, distance 1 - 10/47 

EEAS28/15FR . Washer 1 = 10/48 

SP13C . Washer 2 - 10/49 

EA9.20.2779 PEDESTAL BELLCRANK LEVER ASSEMBLY 1 - 10/60 

Spares for:- 

EA1.20.1155 BEARING, bellcrank 1 L.40 10/51 

EA9.20.2775 BUSH, bearing 1 OILITE 10/52 

Attaching parts for EA9.20.2779:- 

A25/2C Bolt, 2 BA 2 - 10/53 

EA9,20.2777 PIN, locking undercarriage door 2 $.95 10/54 

Attaching parts for EA9.20.2777:- 

AGS899/2 Collar 2 - 10/55 

EA1.20.1179 Collar locating 1 L.64 10/56 

SP4Y/B14 Pin, shackle 2 - 10/57 

SP90C4 Pin, split 2 - 10/57A 

EB8.20.4489 ROD, tie aft plunger 1 = 10/58 

Attaching parts for EB8.20.4489:- 

AGS899/2 Collar 1 - 10/59 

SP4Y/B6 Pin shackle 1 - 10/60 
sP90Cc4 Pin, split 7 10/60A 

EA1.20.10849 ROD TIE BELLCRANK TO OPERATING 1 - 10/61 
MECHANISM ASSEMBLY 

Spares for:- 

EA1.50.75 BEARING, spherical 1 L.40 10/62 

EA1,20,10847 FORK-END 1 = 10/63 

EA1,20.10843 HOUSING, bearing rod end 1 $.1 10/64 

A27GT AUT, 5/16” BSF thin 1 10/63A 

8P28H6 . PIN, taper 4 10/61A 

Attaching parts for EA1,20,10849:- 

AGS899/2 Collar 2 - 10/65 

SP4Y/B6 Pin, shackle 1 = 10/66 
SP4Y/B11 Pin, shackle 1 - 10/67 

SP90C4 Pin, split 2 10/654 

EA1.20.1159 ROD, tie forward plunger 1 DTD126 10/68 
Attaching parts for EA1.20.1159:- 

AGS899/2 Collar 1 - 10/69 

SP4Y/B6 Pin, shackle 1 - 10/70 

sP90C4 Pin split 1 10/70A 

EA3.20.2271 . SPRING, locking pin operating 2 - 10/71 

Attaching parts for EA1.20.10733:- 

EA1.20.1353 Bolt, special 1 $.11 10/72 

EA3.20.3085 Bolt, special 1 = 10/73 

A27CS Nut, 2 BA slotted 1 - 10/74 

EEAS63E Nut, 1/4" BSF slotted 1 $.96 10/75 

EA3.20.3089 Piece, distance 1 - 10/76 

EA3.20,3091 Piece, distance 1 - 10/77 

sP90c8 Pin, split 2 10/84 

$P13C Washer, 2 BA plain 1 = 10/78 

SP13E Washer, 1/4’ BSF plain 1 = 10/79 





“
@
 

a 

A.L.15 

AP.101B—0418—3A SAINPL:ANE Page JG1 

UNDERCARRIAGE DOOR 

C/W MECHANISM STARBOARD 

Part Number Description On Matl. Spec. Plate No. 

123456 

EA1.20.10734 DOOR UNDERCARRIAGE C/W MECHANISM 1 = 4/1 

STARBOARD ASSEMBLY 

(Supplied to Drg. Part No. E£A3.00.1054 

for spares purposes) 

Spares for:- 

EA3.20.870 DOOR, undercarriage assembly starboard 1 = 

Spares for:- 

EA3.20.1559 . SEAL, (Pre-Mod 5282) 1 = 4/97 

EA3.20.5313 . SEAL, (Mod 5282) (0.125 thick x 0.5" wide x 16” long) 1 DTD5514A 

Grade C 

EA3.20.1561 . SEAL, (Pre-Mod 5282) . 1 - 4/98 

EA3.20.5315 . SEAL, (Mod 5282) (0.125" thick x 0.5" wide x 37.5" long) 1 DTD5514A4 

Grade C 

EA3.20.1627 . SEAL, ‘P’ (Make from EEAS121) 1 - 4/99 

(26FZ/4432) (Pre-Mod 5282) 

EA3.20.5317 . SEAL, ‘P’ (Make from EEAS843) 1 - 

(26FZ/6147758) 

EA1.20.1141 HINGE, aft undercarriage door EA3.00.605 1 L.40 4/2 

Attaching parts for EA1.20.1141:- 

EA3.20.2405 Bolt, special 5 $.95 or S.96 4/3 

EA3.20.937 Packing 
1 L72 4/4 

EA1,.20.1379 . Shim 
1 Lam Alum 4/5 

SP15C . Washer, 2 BA plain QR - 4/6 

EB8.20.5352X4 HINGE, forward undercarriage door 1 L.40 4/7 

Attaching parts for EB8.20.5352X4:- 

EA3.20.2405 Bolt, special 8 $.95 or S.96 4/8 

EA3.20.935 Packing 
2 L.72 4/9 

EA1.20.1377 . Shim 2 Lam Alum 4/10 

SP15C . Washer, 2 BA plain QR = 4/11 

EA1,20.1176 HOUSING, locking pin aft 1 L.40 4/12 

Attaching parts for EA1.20.1176:- 

A25/4C . Bolt, 2 BA hex head 4 - 4/13 

EA1,20.3141 . Shim 
1 Alum Alloy 4/14 

EA1,20.1184 HOUSING, locking pin forward 1 L.40 4/15 

Attaching parts for EA1.20.1184:- 

A25/4C . Bolt, 2 BA hex head 4 - 4/16 

EA1.20.3143 . Shim 
1 Alum Alloy 4/17 

EA9.20.2774 LEVER, bellcrank assembly 1 $514 4/18 

Attaching parts for EA9.20.2774:- 

A27ES Nut, 1/4” BSF slotted 1 ~ 4/19 

EA1.20.2935 Pin, special 1 DTD126 4/20 

SP90C8 . Pin, split 1 - 4/20A 

SP13E . Washer, 1/4" BSF plain 1 = 4/21 

EA3.20.1777 LEVER, door lock operating (Pre-Mod 4704) 1 L.40 4/22 

Attaching parts for EA3.20.1777:- 

AGS899/6 Collar 1 - 4/23 

SP4Y/F12 Pin, shackle 1 = 4/24 

SP90E7 Pin, split 1 - 4/244 

EA3.20.3901 LEVER, door lock operating (Mod 4704) 1 Steel S.1 4/97 

Attaching parts for EA3.20.3901:- 

AGS899/6 Collar 1 ~ 4/23 

SP4Y/F12 Pin, shackle 1 a 4/24 

SP90E7 Pin, split 1 4/24A 



e)
 

wD
 

B
D
u
v
u
w
v
w
v
 
v
y
,
 

e
e
e
 

ae
 

| 
D
@
D
V
D
I
A
D
 

D
Z
V
I
I
I
A
N
T
 

A,L.15 

Page JG2 
MAINPLANE 

UNDERCARRIAGE DOOR 

C/W MECHANISM, STARBOARD 

Part Number Description pet Matl. Spec. Plate No. 
123456 

EA1.20.2364 LEVER, door lock operating 1 L.40 4/25 
Attaching parts for EA1.20.2364:- 

A59/10G Bolt, 5/16" BSF 1 ~ 4/26 
or 

A59/12G Bolt, 5/16" BSF 

AGS899/6 Collar 1 - 4/27 
SP4Y/F22 Pin, shackle 1 ~ 4/28 
SP9O0E7 . Pin, split 1 - 4/284 
EA1.20.2367 . Screw, locating (Pre-Mod 5035) 1 $.11 4/29 
EA3.20.1563 . Screw, locating (Mod 5035) 1 - 
EA1,20.2369 . Washer, packing 3 Alum 4/30 
SP47G Washer, 5/16" BSF spring 1 - 4/31 

EA3.20.3050 LINK DOOR CHECK ASSEMBLY 1 a 4/32 
Spares for:- 

EA3.20.3077 . BLOCK, packing 1 L.40 4/33 
EA3.20.3079 . BOLT, special eccentric 1 $.97 4/34 
A25/19C BOLT, 2 BA 1 _ 4/344 
EA3.20.3071 FINGER, tappet mounting 1 L.40 4/35 

Attaching parts for EA3.20.3071:- 
A25/7E Bolt, 1/4” BSF 1 _ 4/35A 
A27EP Nut, 1/4” BSF 1 - 4/35B 
EA3.20.3048 LINK, check 1 L.65 4/36 
EA3.20.3044 LINK, check 1 L.40 4/37 
AGS2001C1 NUT,2 BA 2 ~ 4/34B 
EA3.20.3073 . PIECE, distance 1 L.40 4/38 
EA3.20.3075 . TAPPET 1 $.1 4/39 

Attaching parts for EA3.20.3050:- 

EA3.20.3061 Bolt, special 1 $.95 4/40 
A27GS Nut, 5/16” BSF slotted 1 = 4/41 
SP90C8 . Pin, split 1 - 4/41A 
$P13G . Washer, 5/16" BSF plain 1 _ 4/42 
SP13J . Washer, 3/8” BSF plain 1 - 4/43 
SP15J . Washer, 3/8” BSF plain 2 a 4/44 

EA3.20.3045 LINK, door check L.H. 1 L.40 4146 
Attaching parts for EA3.20.3045:- 

EA3.20-3063 Bolt, special 1 §.95 4/46 
A27GS Nut, 5/16” BSF slotted 1 _ 4/47 
SPS90C8 . Pin, split 1 _ 4/474 
SP13G . Washer, 5/16" BSF plain 1 - 4/48 
SP13J . Washer, 3/8" BSF plain 1 ~ 4/49 
SP15J . Washer, 3/8” BSF plain 1 - 4/50 

EA3.20.3046 . LINK, door check R.H. 1 L.40 4/51 
Attaching parts for EA3.20.3046:- 

EA3.20.3063 Bolt, special 1 $.95 4/52 
A27GS Nut, 5/16" BSF slotted 1 - 4/53 
SPS0C8 . Pin split 1 — 4/834 
SP13G . Washer, 5/16" BSF plain 1 - 4/54 
SP13J . Washer, 3/8" BSF plain 1 - 4/55 
SP15J . Washer, 3/8" BSF plain 1 - 4/56 

EB8.20.5353 LINK, side 2 DTD124 4/57 
Attaching parts for EB8.20.5353:- 

EA3.20.3061 . Bolt, special 1 $.95 4/58 
A27GS Nut, 5/16” BSF slotted 1 4/59 
sP90cs Pin, split 1 - 4/594 
SP13G Washer, 5/16” BSF plain 1 - 4/60 



Ps
] 

D
a
 

a 
y
a
w
v
w
v
v
D
 

a 
a
U
v
D
v
D
 

A.L.15 

Page JG3 
AP.101B—0418—3A MAINPLANE ge 

UNDERCARRIAGE DOOR 

C/W MECHANISM, STARBOARD 

Part Number Description ae Matl. Spec. | Plate No. 
123456 

EA3.20.3081 LINK, slave 1 DTD124 4/61 

Attaching parts for EA3.20.3081:- 

EA3.20.3093 Bolt, special 1 $.97 4/62 

AGS2001C1 Nuf, stiff, 2 BA 2 _ 4/63 

EA3,20.3087 . Piece, distance 
1 = 4/64 

EEAS28/15FR . Washer 1 L.72 4/65 

SP13C . Washer, 2 BA plain 2 - 4/66 

EA9.20.2779 PEDESTAL BELLCRANK LEVER ASSEMBLY 1 - 4/67 

Spares for:- 

EA1.20.1155 BEARING, bellcrank 1 L.40 4/68 

EA9.20.2775 BUSH, beaying 1 Oilite 4/69 

Attaching parts for EA9.20,.2779:- 

A25/2C Bolt, 2 BA hex head 2 - 4/70 

EA9,20,2777 PIN, locking undercarriage door 2 $.95 4/71 

Attaching parts for EA9.20.2777 :- 

AGS899/2 Collar 2 - 4/72 

EA1,20.1179 Collar, locating 1 L.64 4/73 

SP4Y/B14 Pin, shackle 2 - 4/74 

sP90C4 Pin, split Z - 4/744 

EB8.20.4489 ROD, tie aft plunger 1 = 4/75 

Attaching parts for EB8.20.4489:- 

AGS899/2 Collar 1 - 4/76 

SP4Y/B6 Pin, shackle 1 - 4/77 

sP90C4 Pin, split 1 — 4/IT7TA 

EA1.20.10849 ROD TIE BELLCRANK TO OPERATING 1 - 4/78 

MECHANISM, ASSEMBLY 

Spares for:- 

EA1.50.75 BEARING, spherical 1 L.40 4/79 

EA1.20.10847 FORK-END 1 = 4/80 

EA1.20.10843 HOUSING, bearing rod end 1 S.1 4/81 

A27GT NUT, 5/16” BSF thin 1 - 4/804 

SP28H6 . PIN, taper 4 _ 4/78 A 

Attaching parts for EA1.20.10849:- 

AGS899/2 Collar 2 - 4/82 

SP4Y/B6 Pin, shackle 1 si 4/83 

SP4Y/B11 Pin, shackle 1 - 4/84 

SP90C4 Pin, split 2 = 4/824 

EA1.20.1159 ROD, tie forward plunger 1 DTD126 4/85 

Attaching parts for EA1.20.1159:- 

AGS899/2 Collar 1 - 4/86 

SP4Y/B6 Pin, shackle 1 = 4/87 

SP90C4 Pin, split 1 4/87A 

EA3.20.2271 . SPRING, locking pin operating 2 ~ 4/88 

Attaching parts for EA1.20.10734:- 

EA1,20.1353 Bolt, special 1 $.11 4/89 

EA3.20.3085 Bolt special 1 = 4/90 

A27CS Nut, 2 BA slotted 1 - 4/91 

EEAS63E Nut, 1/4" BSF slotted 1 $.96 4/92 

EA3.20.3089 Piece, distance 1 = 4/93 

EA3.20.3091 Piece, distance 1 = 4/94 

SP90C8 Pin, split 2 = 4/100 

SP13C Washer, 2 BA plain 1 = 4/95 

SP13E Washer, 1/4" BSF plain 1 - 4/96 





AL.18 

AP 101B—0418—3A Page JH1 
MAINPLANE 

MAINPLANE PORT 

Part Number Description No. | Matl. Spec. | Plate No. 
123456 

EG9.00.11 WING PORT ASSEMBLY (Pre-Mod. 5349) 1 - 5/1 

EG9.00.287 WING PORT ASSEMBLY (Spares condition 1 _ 

port wing based on EG9.00.11 to LTF 

standard) (Mod. 5349) 

Spares for:— 

EA3.40.179 ADAPTER, lubrication nipple, for side stay pivot bolt 1 $95 5/2 

EA3.24.1 AILERON, PORT ASSEMBLY 1 = 5/3 

EG9.00.225 AILERON, PORT ASSEMBLY (Spare) 1 - 

(EA3.24.1) (Mod. 5043) 
EG9.00.247 AILERON, PORT ASSEMBLY (Spare) 1 - 

(EA3.24.217) (Mod. 5111) 

(Ailerons supplied c/w centre 

hinge shim EA1.24.901 Ref.5001) 

(See page J1) 

EA3.40.177 BOLT, special side stay pivot 1 $65 or $81 5/4 

EA1.40.243 BOLT, special hinge side stay pivot 1 $65 or $81 5/5 

EA1.20.1107 BOLT, special main undercarriage 1 $65 5/6 

EA3. 20.2479 BOLT, special aileron hinge bracket 4 $95 5/7 

EA3.04.9547 CABIN PRESSURE AND COLD AIR SYSTEM - - 

(See page ND1) 

_ CABIN PRESSURE AND COLD AIR SYSTEM 
ALTERATIONS (EG9.75.125) = 11/1 

Spares for:— 

AGS605/4 CLIP, hose (Pre-Alt R60/91 - Mod. 5102) 1 - 11/2 

or 
SP91N CLIP, hose (Alt R60/91 - Mod 5102) 1 - 11/2 

EEAS66/5 RING, clamping 4 L72 11/3 

EEAS66/14 RING, clamping 1 L72 11/4 

- CONDUITS IN WING INSTALLATION - - 5/8 

(EG9.20.27) 

Spares for:— 

EA3.81.2139 CLIP, conduit 1 = 5/9 

Attaching parts for EA3.81.2139:— 

A25/1B Bolt, 4 BA hex head 2 _ 5/10 

AGS2001B1 Nut, stiff, 4 BA 2 - 5/11 

SP13B Washer, 4 BA plain 2 - 5/12 

AS4525/20 CLIP, ‘P’ 2 = 5/13 

AS5418/22 CLIPS 5 - 5/14 

EG9.81.181 CONDUIT, superflexit assembly 1 - 5/15) 

EG9.81.183 CONDUIT, outer wing 1/4" o/d pipe x 20 SWG 1 L54 5/16 



=)
 
a
D
 w

v 
D
D
U
D
D
 

AL.18 

Page JH2 
MAINPLANE 

MAINPLANE PORT 

Part Number Description eon Matl. Spec. Plate No. 
123456 

EG7.20.385 WASHER, pad 1 L.72 5/17 

EG9.20.155 . WASHER, conduit end rib 4 1 L.73 5/18 

EA3.57,527 . WASHER, conduit end rib 2 1 17 5/19 

- CONDUITS INNER WING INSTALLATION - ~ 5/20 

(EG9.20.141) 

Spares for:- 

EG7.20.373 ANGLE, support, rib 6 1 L.72 5/21 

Attaching parts for EG7.20.373:- 

A25/2C Bolt, 2 BA hex head 2 -- 5/22 

AGS2001C1 Nut, stiff, 2 BA 2 - 5/23 

SP13C Washer, 2 BA plain 2 = 5/24 

EG7.20.375 ANGLE, support rib 4 1 L#2 5/25 

Attaching parts for EG7,20,375:- 

A25/2C Bolt, 2 BA hex head 2 _ 5/26 

AGS2001C1 Nut, stiff, 2 BA 2 - 5/27 

SP13C Washer, 2 BA plain 2 = 5/28 

EG7.20.381 ANGLE, support rib 5 1 L.72 5/29 

Attaching parts for EG7.20.381:- 

A25/2C Bolt, 2 BA hex head 2. - 5/30 

AGS2001C1 Nut, stiff, 2 BA 2 - 5/31 

SP13C Washer, 2 BA plain 2 - 5/32 

EG7.20.379 BRACKET, support rib 2 1 72 5/33 

Attaching parts for EG7.20.379:- 

A25/2C Bolt, 2 BA hex head 3 - 5/34 

AGS2001C1 Nut, stiff, 2 BA 4 - 5/35 

SP13C Washer, 2 BA plain 4 - 5/36 

EF3.81.10889 CLIP, ‘P’ conduit 4 I 5/37 

Attaching parts for EF3.81.10889:- 

A25/2C Bolt, 2 BA hex head 1 = 5/38 

AGS2001C1 . Nut, stiff,2BA 1 = 5/39 

SP16C . Washer, 2 BA plain 1 - 5/40 

EG7.20.385 Washer, pad 1 L.72 5/41 

EG7.20.383 . CONDUIT, “superflexit’’ assembly 2 - 5/42 

EA3.57,527 . WASHER, between conduit and mounting bracket 4 Laz 5/19 

_ CONDUIT OVER ENGINE NACELLE - - 6/1 

INSTALLATION (EA9.81.1053) 

Spares for'- 

EA9.81.1069 CLIP, conduit inner wing 7 and outer wing 2 L.72 6/2 

rib 1 

Attaching parts for EA9.81,1069:- 

A25/1C Bolt, 2 BA hex head 3 = 6/3 

AGS2001C1 Nut, stiff, 2 BA 3 - 6/4 

SP15C Washer, 2 BA plain a - 6/5 

EA9.81.1071 CLIP, conduit over engine nacelle Z L.72 6/6 

Attaching parts for EA9,81,1071:- 

A25/2B Bolt, 4 BA hex head 2 = 6/7 

AGS2001B1 . Nutstiff,4BA 2 - 6/8 

EA3.81.2133 . Washer, ‘D’ 1 - 6/9 

EA9.81.1075 Washer, square 2 - 6/10 



pe 
oe

 
te

s 
8) 

AL.18 

AP.101B—0418—3A 
Page JH3 

MAINPLANE 

MAINPLANE PORT 

Part Number Description pe Mati. Spec. Plate No. 

123456 

EA3.81.2135 CLIP, conduit at rib 2 outer wing 2 72 6/11 

Attaching parts for EA3.81.2135:- 

A25/1C Bolt, 2 BA hex head 2 - 6/12 

AGS2001C1 Nut, stiff, 2 BA 2 = 6/13 

SPi5C Washer, 2 BA plain 2 - 6/14 

EA3.81.2175 CLIP, conduit over engine nacelle 2 L.72 6/15 

Attaching parts for EA3.81.2175:- 

A25/2B Bolt, 4 BA hex head 1 - 6/16 

AGS2001B1 . Nut, stiff, 4BA 1 - 6/17 

EA3.81,.2133 . Washer, 'D‘ 1 - 6/18 

EA3.81.2171 CONDUIT, over engine nacelle 2 L.54 6/19 

EA3.81.2173 CONDUIT, outboard rib 1 to rib 2 outer fu L.54 6/20 

wing 

EA3.81.1595 SLEEVE, conduit connecting 2 = 6/21 

EA1.45.13 CONTROLS, aileron = = 

(See page D1) 

EA3.47.21 CONTROLS , ENGINE = = 

(See page DD1) 

EA1,50,395 COWLING ENGINE _ - 

(See page LB1) 

EA3.20.311 DOOR, access aileron control joint bottom 1 L.73 7/1 

or skin 

EA3.20.4621 

Attaching parts for EA3.20.311:- 

EEAS1/1 1/2C Screw, 2 BA 120 deg c’sk head 20 $.96 q2 

EA3.20.347 DOOR, access, air brake operating jack 1 L773 7/3 

bottom skin 

Attaching parts for EA3.20.347:- 

EEAS1/2C Screw, 2 BA 120 deg C,sk head 22 $.96 7/4 

EA3.20.353 DOOR, access rear attachment pin 1 Leta 7/5 

Attaching parts for EA3,20.353:- 

EEAS1/2C Screw, 2 BA 120 deg c’sk head 22 $.96 7/6 

EA3.20.377 DOOR, access front wing attachment pin top 1 73 7/7 

skin 

Attaching parts for EA3.20.377:- 

EEAS1/2 1/2E . Screw, 1/4’' BSF 120 deg c’sk head 30 $.96 7/8 

EA3.20.685 DOOR, access, aileron controi bottom skin 1 Lis 8/1 

Attaching parts for EA3.20.685:- 

EEAS1/2E Screw, 1/4’' BSF 120 deg c’sk head 30 $.96 8/2 

EA3.20.687 DOOR, access bottom skin 1 73 8/3 

Attaching parts for EA3.20.687 :- 

EEAS1/2 1/2E . Screw, 1/4" BSF 120 deg c’sk head 30 $.36 8/4 

£A1.20.1045 DOOR, access electrical equipment bottom 1 L.73 8/5 

skin 

Attaching parts for EA1.20.1045:- 

EEAS1/2E Screw, 1/4" BSF 120 deg c’sk head 18 $.96 8/6 

EEAS1/5E Screw, 1/4" BSF 120 deg c’sk head 20 5.96 8/7 



AL.18 

Page JH4 

MAINPLANE 

MAINPLANE PORT 

Part Number Description oe Mati. Spec. | Plate No. 
123456 

EA1.20.1099 DOOR, access aileron control rod joint 2 L73 8/8 
bottom skin 

Attaching parts for EA1.20.1099:— 
EEAS1/1 1/2c Screw, 2 BA 120 deg c’sk head 18 S96 8/9 

EA1.20.1693 DOOR, access to forward fixing bolts of 2 L773 8/10 
connecting ring to false spar and rib 

EA1.20.2289 DOOR, access aileron control intermediate joint 1 - 8/11 
bottom skin 

Attaching parts for EA1.20.2289:— 
EEAS1/2C Screw, 2 BA 120 deg c’sk head 26 $96 8/12 



F
O
 

D
u
w
v
a
w
y
y
D
 

Pt
] 

D
o
m
U
w
v
w
a
w
y
y
D
 

a 
al
 

i
]
 

z
a
w
v
w
v
w
y
 

y
u
 
2D
 

A.L.15 

AP.101B—0418—-3A 
Page JH4A 

MAINPLANE 

MAINPLANE PORT 

i Ne. Plate N 
Part Number Description Ott Matl. Spec. late No. 

123456 

EA3.00.67 EQUIPMENT IN INNER WING LEADING - - 

EDGE PORT (Mod 714 Amdt No.1) 

Spares for:- 

EB7.61.1 BOX GEAR AND GENERATOR INSTALLATION - - 

Spares for:- 

EA1.50.595 ADAPTOR 1 = 33/1A 
Attaching parts for EA1.50.595:- 

AGS1138A . Washer 1 = 33/1B 

EB7.61.39 BLOCK, steady 1 = 33/1 

Attaching parts for EB7.61.39:- 

A25/2B . Bolt, 4BA 2 = 33/2 

A25/6B Bolt, 4BA 2 = 33/3 

AGS2001B1 . Nut, 4BA 4 - 33/4 

AS2810/4/146 . Tube, distance 2 - 33/5 

SP13B . Washer 2 = 33/6 

SP15B . Washer 2 = 33/7 

£B7.61.41 BLOCK, steady 1 = 33/8 

Attaching parts for EB7.61.41:- 

A25/2B Bolt, 4BA 2 - 33/9 

A25/6B Bolt, 4BA 2 - 33/10 

AGS2001B1 Nut, 4BA 4 = 33/11 

AS2810/4/146 Tube, distance 2 - 33/12 

SP15B Washer 4 = 33/13 

TYPE PTG3/3 BOX, gear 1 - 33/13A 

Attaching parts for TYPE PTG3/3:- 

EB7.61.1A Nut, 3/8 BSF (Make from A27JP - 4 - 33/13B 

Ref 28M/1011473) 

SP47J Washer 4 - 33/13C 

EB7.61.93 BRACKET 1 - 33/13D 

EB7.61.43 CLAMP, half 4 - 33/15 

EB7.61.45 CLAMP, half 1 - 33/16 

Attaching parts for EB7.61.43 and EB7.61.45:- 

A25/3C Bolt, 2BA 2 - 33/17 

AGS2001C1 Nut, 2 BA 2 _ 33/18 

BUCK & HICKMAN CHAIN, ‘pip’ pin safety link 3” long 2 Brass 33/14 

AS19101B CLIP, pipe double for drain pipes 2 - 33/14A 

Attaching parts for 

A25/1B Bolt 4BA 1 - 33/14B 

AGS2001B1 . Nut, 4BA 1 - 33/14C 

SP15B Washer, 4BA 1 ~ 33/14D 

SP91J CLIP, jubilee 1 33/18A 

SP91N CLIP, jubilee 2 - 33/19 

SP144-028 CLIP, jubilee 3 = 33/20 

EB7,61.37 CONNECTION, elbow stage 12, engine tapping 1 $.92 33/204 

Attaching parts for EB7.61.37:- 

A25/2C Bolt, 2 BA 3 = 33/20B 

AGS2001C 1/66 Nut, 2 BA 3 - 33/20C 

SP15C Washer 3 = 33/20D 



H
a
o
p
y
D
 

n 
a
p
p
a
z
 

D
O
D
D
 
M
O
V
M
U
U
V
D
V
 

H
D
H
D
 
U
V
D
B
A
D
A
 

p
u
p
p
y
 

DD
D 

A-L.15 

' Page JH4B 
j MAINPLANE 

{ MAINPLANE, PORT 

, 

' Part Number Description on Mati. Spec. | Plate No. 
1 123456 

: EB7.61.21 COVER, half (Pre-Mod 1474) 1 ~~ 

' EB7.61.111 COVER, half (Mod 1474) 1 - 33/21 

 £B7.61.137 . TUBE, flanged 1 - 33/22 
EB7.61.23 COVER, half 1 - 33/23 

: TYPE D9 DRIVE, 2 speed generator 1 - 33/24 

‘ 4300 DIPSTICK 2 _ 33/25 

| EB7.61.25 DUCT, outlet 1 - 33/26 
i Attaching parts for EB7.61.25:- 

} AGS2001C1/66 . Nut,2BA 6 - 33/27 

' EEAS1/2C . . Screw, 2 BA 6 = 33/28 

| SP15C . Washer, 2 BA 6 _ 33/29 
ij 
» EB7.61.53 DUCT, air assembly 1 _ 33/30 

' Attaching parts for EB7.61.53:- 
j A25/2C Bolt, 2 BA 2 a 33/31 

: AGS2001C1/66 Nut,2 BA 2 - 33/32 

: EB7.61.1B . Packing QR L.72 33/33 

} EEAS1/1C . . Screw, 2 BA 8 - 33/34 

; SP15C . Washer, 2 BA 2 = 33/35 

i TYPE P3 GENERATOR 1 ~ 33/36 

; EB7.61.87 HOSE, 2.5" i/d x 5.8” long 1 Bells Asbestos 33/37 

, AGS1142A NIPPLE 2 - 33/37A 

j AGS1142H NIPPLE 1 = 33/37B 

. AGS2120H NIPPLE 1 a 33/38 

. A405 PIN, “pip” type ‘A’ 2 - 33/39 
H EA1.61.8 PIPE, drain 1 - 33/394 

> EAI.61.41 PIPE, drain 1 _ 33/39B 

, EB7.61.81 PIPE 1 - 33/39C 

. EB7.61.27 PLUG, (Pre-Mod 1474) 1 = 

' EB7.61.33 SEAL 1 _ 

’ EEAS66/1 RING, clamping 2 - 33/40 

| EEAS66/7 RING, clamping 1 - 33/41 

EEAS66/14 RING, clamping 2 - 33/42 

TERRY-169-3/4 RING, split 2 - 33/43 

) EB7.61.55 RING, inlet air 1 - 33/44 

i E87.61.57 . RING, inlet air 1 - 33/45 

» GD9/47 . SHAFT, drive 1 - 33/454 

| €B7.61.35 . STRAP 4 - 33/46 
) EB7.61.91 . TUBE, blanking 1 _ 33/47 

EB7.61.95 . TURNBUCKLE, assembly 2 - 33/48 

: Comprises:- 

i EB7.61.47 FORK-END R.H. 1 - 33/49 

, EB7.61.49 FORK-END L.H. 1 - 33/50 

A27ET NUT, 1/4" BSF 1 - 33/51 

A27ETL NUT, 1/4" BSF 1 _ 33/52 

EB7.61.51 . TRUNNION 1 - 33/53 

Attaching parts for EB7.61.95:- 
. SP4Y/D7 . Pin 1 - 33/54 

SPS0C3 . Pin split 1 - 33/55 

SP14E . Washer 1 - 33/56 



n
v
w
v
D
 

AL.18 

AP101B—0418—3A 
Page JH4C 

MAINPLANE 

MAINPLANE, PORT 

Part Number Description poe Mati. Spec. Plate No. 

123456 

£A3.20.2482 MOD TO RIB 2, INNER WING, LEADING = - 

EDGE, FOR 2 SPEED GENERATOR 

DRIVE 

Spares for:— 

EA3.20,2481/A PLATE, reinforcing 
1 = 34/1 

(Make from L72, 16 SWG) 

EA3.20.2339 MOD TO GEARBOX MOUNTING SUPPORTS - - 

TO SUIT 2 SPEED GENERATOR 

DRIVE INSTALLATION 

Spares for:— 

€B7.20.117 PLATE, reinforcing 
1 - 34/2 

EA3.20.2335 OUTLET IN INNER WING LEADING - - 

EDGE BOTTOM SKIN FOR 

GENERATOR AND 2 SPEED 

DRIVE COOLING AIR 

Spares for:— 

EB7.20.101 DOUBLING 
4 = 34/3 

EB7.20,99 RING, reinforcing 
1 - 34/4 

EA3.20.2337 PANEL, ACCESS, ON TOP SKIN, FOR - - 

2 SPEED GENERATOR DRIVE 

Spares for:— 

EB7.20.103 COVER 
1 - 34/5 

F4-3D FASTENER 
4 - 34/6 

GF4-150 GROMMET 
4 = 34/7 

$4-250 SPRING 
= = 34/8 



AL.18 

Page JH4D 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number 

123456 
Description 

Matl. Spec. Plate No. 



A.L.14 

A.P.101 siaiitiaaas MAINPLANE Page JHS 
MAINPLANE, PORT 

Cl. of Fig 

Ref. No. Part No, Description oe Mati. Spec. rin ‘and 
o . 

: | |ntes 

E.A3.81.9 etebThi CAL EQUIPMENT IN PORT WING - - - 
: ieee page ED1) 

E.A1.60.3 Fine AROTECTION (See page NH1) - a = 

2975 | E.A1.25.1 FLAP, OUTER WING (Pre Mod. 1769) 1 - A |8/13 
i i(See page JB1) 

12797 | E.A9.25.1 FLAP, ourer WING (Mod. 1769) (See page JB1) 1 as A 

2977 | E.A1.25.3 tap, INNER WING (Pre Mod. 1769) 1 a A |8/14 
: Hiiee page JD1) 

12799 | E.A9.25.3 Lap, INNER, WING (Mod. 1769) (See page JD1) 1 - A 

E.A1.57.727 23 _ _ 

E.B6.57.71 FUEL DELIVERY SYSTEM IN PORT INNER WING - - - 
(See page NS1) 

- , PYLON SPIGOT, OUTER WING - - — |10A/1 

LEADING EDGE, INSTALLATION 
(E.G9.20.157) 

i Spares for:— 

E.G9.20.199 [ANGLE. welded 1 L.59 — |10A/2 

E.G9.20.201 :AN LE, fairing 1 L.73 — |10A/3 

E.G9.20.203 :ANGLE, fairing 1 L.73 ~ |10A/4 
E.G9.20.163 iBEARENG, bottom, assembly 1 $95 — |10A/5 

iAttathing parts for E.G9.20.163:— 

2103-0610 :Jd-bolt; 3/16" dia, c’sk head (Use 28N/2005123) 30 a — |10A/6 
2103-0613 iJo-bolt, 3/16” dia, o’sk head (Use 28N /1207131) 10 ~ 10A/7 

2103-0611 iJd-bolt, 3/16” dia. c’sk head (Use 28N/20051 24) 1 - — |10A/8 

28M/1011475 | A27/EP :Nut, !1/4"" BSF plain 4 “= Cc |10A/9 

6219 | EEAS.1/6E 'Screw, 11/4" BSF 120° c’sk head 4 $.96 Cc |10A/10 

28W/9418921 | SP13/E :Wast a all BSF plain 4 - Cc }10A/11 

1438842 | E.G9.20.211 ‘sock. t —— yaw spigot 1 L.65 Cc |10A/12 
. :Attathing parts for E.G9.20.211:— 

28D/1013172 | AS.1242/5C ‘Bolt; 2iBA c’sk head 4 - c |10A/13 
28M/9403520 | A27/CP iNgt2 BA plain 4 - Cc |10A/14 

1438843 | EEAS.28/4/HU “ax 4 §.515 c |10A/15 

or ; : 4 

2103/0607 o- bott, 3/16" dia, c’sk head (Use 28N/1045380) 4 - — |10A/16 

E.G9.20.161 shacker, BEARING, UPPER, ASSEMBLY 1 - — |10A/17 

i : Spares for: — 

E.G9.20.193 ‘BEARING, upper 1 $95 — |10A/18 

iAttathing parts for E.G9.20.161:— 

28D/9133012 | A25/3C ‘Bolt! 2'BA hex. head 16 - c |10A/19 

28M/9403520 | A27/CP iNut:2 BA plain 16 ~ Cc |10A/20 

28W/2419402 | SP13/C ‘Washer, 2BA plain 16 - c |10A/21 



A.L.14 

, ee page DF1) 

Page JH6 
MAINPLANE 

MAINPLANE, PORT 

Cl. of Fig 

Ref. No. Part No. Pia dd Description pe Matl, Spec. rice and 

1i2i3iaise7 | 

E.G.9.20.173 BRACKET, tee 1 |EEDx.264| — | 10A/22 
a or L.65 

E.G9.20.171 “clear, top 1 L.73 — |10A/23 

E.G9.20.169 DIAPHRAGM, ASSEMBLY 1 st — |10A/24 
ii : Spares for:— 

E.G9.20.197 ANGLE, stiffening 1 L.73 — | 10A/25 
E.G9.20.195 i : DIAPHRAGM 1 L.73 — | 10A/26 

E.G9.20.175 i DOUBLER, external, top 1 L.73 — | 10A/27 

E.G9.20.177 ‘ DOUBLER, external, bottom 1 L.73 — | 10A/28 

E.G9.20.183 PACKING, diaphragm to spar 1 L.73 — | 10A/29 
E.G9.20.185 PACKING, diaphragm to spar 1 L.73 — | 10A/30 

E.G9.20.159 it PLATE; mounting, top 1 L.65 — | 10A/31 
- Attaching parts for E.G9.20.159:— 

EEAS.251/2201/ Bolt, ua BSF 120° c’sk head 5 $.97 — | 104/32 

55E i 
EEAS.251/220/ i Bot, 5/16” BSF 120° c’sk head 5 $.97 — | 10A/33 

55G fit 
2103-0612 : Jo-balt 3/16” dia. c’sk head (Use 28N/200125) 10 = — | 10A/34 

28M/1011475 | A27/EP 4 . Nut, af " BSF plain 5 — C | 10A/35 
28W/9418921 | A27/GP } Nut, BAI 6" BSF plain 5 =_ Cc 10A/36 

| 28W/9418921 | SP.13/E it Washer, 1/4” BSF plain 5 — Cc | 10A/37 
28W/9419403 | SP.13/G : Washer, 5/16” BSF plain 5 oo C | 10A/38 

1438844 | E.G9.20.179 : LAGE, chivas toes 1 L.73 c | 104/39 
ii Attaching parts for E.G9.20.179:— 

1468 | EEAS.1/2C i 4 Screw, 2 BA 120° c’sk head 5 $.96 C | 10A/40 

E.G9.20.187 SHIM, bearing bracket, 1/16" thick 2 Alum. — | 10A/41 

ag Alloy 
E.G9.20.189 SHIM, top mounting plate, 1/32” thick 1 Alum. — | 10A/42 

fa Alloy 
E.G9.20.205 SHIM, lower bearing, 1/32” thick 2 Alum. — | 10A/43 

pay Alloy 
E.G9.20.207 ii SHIM, bop bearing bracket, 1/32” thick 1 Alum. — | 10A/44 

bigdid Alloy 
E.G9.20.209 Pid SHIM, jower bearing, 1/16” thick 1 Alum. — | 10A/45 

BRtit Alloy 

E.A3.73.539 HYDRAULIC EQUIPMENT _ os — 
_. | (See page NW1) 

E.A3.04.10911 debbauisc EQUIPMENT IN INNER _ —_ — 

bea . WING LEADING EDGE 
| (See page NZ1) 

435 | E.A1.50.69 LINK, egw DOOR, GROUP 1 _ B 8/15 

Pidd : | Spares for:— 
379 | E.A1.50.75 ta BEARING, spherical 4 L.40 Cc | 8/16 

E.A1.50.77 i FITTING, plug end 4 L.40 — | 8/17 
436 | £.A1.50.71 : | HOUSING, bearing 4 $.1 Cc | 8/18 

E.A1.50.69A if LINK, tube, 1/2" o/d x 17 SWG 2 T.45 — | 8/19 

E.A1.20.701 MECHANISM, FLAP OPERATING — = = 



AL.18 

AP101B—0418-3A4 
Page JH7 

MAINPLANE 

MAINPLANE, PORT 

Part Number Description na Matl. Spec. Plate No. 

123456 

SP21 NIPPLE, lubrication 1 - 5/43 

EA1.40.287 NUT, castle side stay link bolt 2 S96 5/44 

EA1.20.1287 NUT, main undercarriage pivot bolt 1 $96 5/45 

EG7.20.911 PANEL, ACCESS BETWEEN RIB 1 AND 2 BOTTOM - = 8/20 

SKIN ASSEMBLY 

Spares for:— 

EEAS315/10 LANYARD panei 1 Nylon 8/21 

EG7.20.1075 NUT, strip 1/4” BSF assembly 1 - 8/22 

EG7.20.917 NUT, strip 1/4” BSF 1 - 8/23 

EG7.20.919 NUT, strip 1/4” BSF 2 = 8/24 

EG7.20.920 NUT, strip 1/4" BSF 2 - 8/25 

EG7.20.913 PANEL, access assembly 1 L73 8/26 

Attaching parts for EG7.20.913:— 

EEAS1/1 1/2E Screw, 1/4 120 deg c’sk head 26 S96 8/27 

EA3.20.1813 PIN, split undercarriage pivot bolt 1 _ 5/46 

or 

SP90L24 PIN, split 1 _ 

SP4Y/H12 PIN, air brake jack hinge 4 - 7/9 

SP4Y/H17 PIN, air brake jack hinge 1 = 7/10 

EA3.80.659 PITOT AND STATIC SYSTEM (See page NAD1) = - 

EA9.20.1137 PLATE, locking, undercarriage pivot bolt 1 $514 5/47 

EG9.00.155 PYLON, ASSEMBLY TO WING (See page C1) - - 

EA1.24.901 SHIM, aileron centre hinge 2 Lam Alum 8/28 

- SPAR MAIN ALTERATIONS TO 

ROOT END (EA3.20.4965, EA3.20.5125) 

Spares for EA3.20.4965:— 

EA3.20.4969 DOOR, access 1 L72 7/50 

Attaching parts for EA3.20.4969:— 

EEAS1/2 1/2C Boit, 2 BA 25 _ 7/33 

EA3. 20.4967 DOUBLER, external upper 1 L73 7/34 

Attaching parts for EA3.20.4967:— 

EEAS1/3C Bolt, 2 BA 8 - 7/35 

EEAS1/3 1/2C Bolt, 2BA 2 - 7/36 

EEAS1/4 1/2C Bolt, 2 BA 11 - 7/37 

EEAS1/4E Boit, 1/4" BSF 7 - 7/38 

EA3.20.5161 Bolt, special 2 - 7/38 

EA3.20.5147 Bolt, special 13 - 7/40 

AGS2002C1 Nut, thin 2 BA 1 - 7/41 



A.L.14 

Page JH8 

MAINPLANE 

MAINPLANE, PORT 

Part Number Description No. | Matl. Spec. | Plate No. 
123456 Off 

Spares for EA3.20,5152:- 

EA3.20.5127 DOUBLER, external lower 1 L.73 7/42 
Attaching parts for EA3.20,5127:- 

EEAS1/3C Boit,2 BA 19 - 7/43 

EEAS1/5C Bolt, 2 BA 18 - 7/44 

EEAS1/5-1/2E Bolt, 1/4” BSF y - 7/45 

EA3.20.5149 Bolt, special 14 - 7/46 

or 

EA3.20,.5148 Bolt, special 

AGS2001C1/66 Nut, 2 BA 4 = 7/47 

EA3.20.5157 . Washer, special 2 = 7/48 

EA3.20.5151 . Washer, special — - 7/49 

EA3.20.1129 STOP, block for side stay pivot boit 1 L.40 5/48 

Attaching parts for EA3,20,1129:- 

AS1242/3C Bolt, 2 BA c’sk head 2 - 5/49 

EA3.20.1 STRUCTURE WING ASSEMBLY (See page JK1) - ~ 

- SUPPORT COWL HOOP TO WING ASSEMBLY - = 7/11 

(EA1.50.859) 
Spares for:- 

EA3.00.235 SUPPORT, cowl hoop upper 1 - 7/12 

Attaching parts for EA1.50.913:- 

EA1.50.363 Bolt, special 3/8" BSF 4 $'96 7/13 

SP13J Washer, 3/8" BSF plain 4 ~ 7/14 

EA1.50.949 SUPPORT, cowl hoop lower 1 - 7/15 

. Attaching parts for EA1.50.949:- 

EA1,50.363 . Bolt, special 3/8’ BSF 4 $.96 7/13 

SP13J . . Washer, 3/8" BSF plain 4 a 7/14 

EA1.00.67 . TIP WING PORT ASSEMBLY (EA3.00.143) 1 - 8/29 

(Supplied to Part No. EA3.00.5174) 

for spares) (See page JM1 ) 

Attaching parts for £A1,00.67:- : 

EEAS1/2€ Screw, 2 BA 120 deg c’sk head 92 S.96 8/30 

EA1,40.1 UNDERCARRIAGE MAIN (See page R1) = = 

EA9.20.1143 WASHER, special main undercarriage pivot bolt 1 - §/50 



Alaehis 

AP101B—0418—3A 
Page JJ1 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description pet Mati. Spec. Plate No. 

123456 

EG9.00.12 WING STARBOARD ASSEMBLY (Pre-Mod. 5349) 1 = 5/51 

EG9.00.288 WING STARBOARD ASSEMBLY (Spares condition 1 - 

starboard wing based on EG9.00.12 to 

LTF standard) (Mod. 5349) 

Spares for:— 

EA3.40.179 ADAPTER, lubrication nipple, for side stay pivot bolt 1 $95 5/2 

EA3,24.2 AILERON, STARBOARD ASSEMBLY 1 - 5/52 

EG9.00.226 AILERON, STARBOARD ASSEMBLY (Spare) 1 = 

(EA3.24.2) (Mod. 5043) 

EG9.00.248 AILERON, STARBOARD ASSEMBLY (Spare) 1 = 

(EA3.24.218) (Mod. 5111) (Ailerons 

supplied c/w centre hinge shim 

EA1.24.901 Ref. 5001) (See page JA1) 

EA3.40.177 BOLT, special side stay pivot 4 $61 or S81 5/4 

EA1.40,243 BOLT, special hinge side stay link 1 $61 or $81 5/5 

EA1.20.1107 BOLT, special main undercarriage 1 $65 5/6 

EA3.20.2479 BOLT, special, aileron hinge bracket 4 $95 5/7 

EA3.04.10941 CABIN PRESSURE AND COLD AIR SYSTEM = - 

(See page NE1)- 

- CONDUITS IN WINGS INSTALLATION (EG9.20.28) - - 5/53 

Spares for:— 

EA3.81.2139 CLIP, conduit 1 - 5/9 

Attaching parts for EA3.81.2139:— 

A25/1B . Bolt, 4 BA hex head 2 - 5/10 

AGS2001B1 Nut, stiff, 4 BA 2 - 5/11 

$P13B Washer, 4 BA plain 2 - 5/12 

AS4525/20 CLIP, ‘P* 2 — 5/13 

AS5418/22 CLIP, ‘P* 5 _ 5/14 

EG9.81.181 CONDUIT, superflexit assembly 1 _ 5/15 

EG9.81.184 CONDUIT, outer wing 1/4” o/d pipe x 20 SWG 1 L54 5/54 

EG7.20.385 WASHER, pad 1 L72 5/17 

EG9.20.155 WASHER, conduit end rib 4 1 L733 5/18 

EA3.57.527 WASHER, conduit end rib 2 1 L17 5/19 



a
 

a 
e
e
 

|e
 

oe
 

AL.18 

Page JJ2 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description bos Mati. Spec. | Plate No. 
123456 

- CONDUITS INNER WING INSTALLATION - - 5/55 

(EG9.20,142) 
Spares for:- 

EG7.20.374 ANGLE, support rfb 6 1 Li72 5/56 

Attaching parts for EG7.20.374:- 

A25/2C Bolt, 2 BA hex head 2 = 5/22 

AGS2001C1 Nut, stiff, 2 BA 2 = 5/23 
SP13C Washer, 2 BA plain 2 ~ 5/24 

EG7.20.376 ANGLE, support rib 4 1 L.72 5/57 

Attaching parts for EG7.20.376:- 

A25/2C Bolt, 2 BA hex head 2 - 5/26 

AGS2001C1 . Nut, stiff, 2 BA 2 - 5/27 

SP13C Washer, 2 BA plain 2 ~ 5/28 

EG7.20.382 ANGLE, support rib 5 1 Lo? 5/58 
Attaching parts for EG7,20,382:- : 

A25/2C Bolt, 2 BA hex head 2 a 5/30 

AGS2001C1 . Nut, stiff, 2 BA 2 - 5/31 

SP13C . Washer, 2 BA plain 2 - 5/32 

EG7.20.379 BRACKET, support rib 2 1 L.72 5/33 

. Atteching parts for EG7.20.379:- 
A25/2C Boit, 2 BA hex head 4 — 5/34 

AGS2001C1 Nut, stiff, 2 BA 4 - 5/35 

SP13C Washer, 2 BA plain 4 ~ 5/36 

EF3.81.10889 CLIP, ‘P’ conduit: 4 L.72 5/37 

Attaohing parts for EF3.81.10889:- 

A25/2C Bolt, 2 BA hex head 1 - 5/38 

AGS2001C1 Nut, stiff, 2 BA 1 - 5/39 

SP16C . Washer, 2 BA plain 1 = 5/40 

EG7.20.385 . Washer, pad 1 L772 5/41 

EG7.20.383 CONDUIT, “‘superflexit’’ assembly 2 - 5/42 

EA3.57.527 . Washer between conduit and mounting bracket 4 es 5/19 

- CONDUIT OVER ENGINE NACELLE - - 6/22 

INSTALLATION (EG9.71.1054) 

Spares for:- 

EA9.81.1069 CLIP, conduit inner wing rib 7 and outer wing rib 1 2 L.72 6/2 

Attaching parts for EA9.81.1069:- 

A25/1C Bolt, 2 BA hex head 3 - 6/3 

AGS2001C1 Nut, stiff, 2 BA 3 ~ 6/4 

SP15C Washer, 2 BA plain 3 = 6/5 

EA9.81.1071 CLIP, conduit over engine nacelle 2 L.72 6/6 

Attaching parts for EA9.81.1071:- 

A25/2B Bolt, 4 BA hex head 2 =_ 6/7 

AGS2001B1 . Nut, stiff, 4 BA 2 - 6/8 

£A3.81.2133 . Washer, ‘D‘ 1 - 6/9 
EA9.81.1075 Washer, square 2 - 6/10 



AL.18 

AP101B—0418—3A 
Page JJ3 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description pote | Matl. Spec. Plate No. 

123456 

EA3.81.2135 CLIP, conduit, at rib 2, outer wing 2 L72 6/11 

Attaching parts for EA3.81.2135:— 

A25/1C Bolt, 2 BA hex. head 2 - 6/12 

AGS2001/C/1 Nut, stiff, 2 BA 2 - 6/13 

SP15/C Washer, 2 BA plain 2 - 6/14 

EA3.81.2175 CLIP, conduit, over engine nacelle 2 L722 6/15 

Attaching parts for EA3.81.2175:— 

A25/2B Bolt, 4 BA hex. head 1 = 6/16 

AGS2001/B/1 Nut, stiff, 4 BA 1 = 6/17 

£A3.81.2133 Washer, ‘DO’ 1 6/18 

EA3.81.2171 CONDUIT, over engine nacelle 2 L54 6/19 

EA3.81.2173 CONDUIT, rib 1 to rib 2 outer wing 2 L54 6/20 

EA3.81.1595 SLEEVE, conduit connecting 2 - 6/21 

- CONDUIT, OUTER WING, RIB 48 TO RIB 6B, —_ - 5/59 

ASSEMBLY (EA4.81.1838) 

Spares for:— 

EA3.81.2139 CLIP, conduit 4 - 5/60 

Attaching parts for EA3.81.2139:— 

A25/1B Bolt, 4 BA hex. head 2 ~ 5/61 

AGS2001/B/1 Nut, stiff, 4 BA 2 - 5/62 

$P16/B Washer, 4 BA plain 2 _ 5/63 

EA4.81.1839 CONDUIT, 1-1/4" o/d, rib 4B to 5 and rib 2 - 5/64 

6A to 6B 

EA4.81.1841 CONDUIT, 1-1/4" o/d, rib 5 to 6A 1 _ 5/65 

EA4.81.1843 LINER, conduit jointing 2 - 5/66 

- CONDUIT, OUTER WING RIB 6B, LEADING - al 5/67 

EDGE, INSTALLATION 

(EA4.81.1860) 

Spares for:— 

EA4.81.1862 BRACKET, main spar web, assembly 1 - 5/68 

Attaching parts for EA4.81.1862 

A25/4E Bolt, 1/4" BSF hex. head 2 a 5/69 

A27/EP Nut, 1/4" BSF plain 2 - 5/70 

SP16/E Washer, 1/4” BSF piain 2 - 5/71 

EA3.81.2139 CLIP, conduit 2 - 5/72 

Attaching parts for EA3.81.2139:— 

A25/1B Bolt, 4 BA hex. head v4 = 5/73 

EA3.81.2149 CON DUIT, assembly 1 - 5/74 

CONTROLS, AILERON (EA1.45.14) 

(See page DA1) 

CONTROLS, ENGINE (EA3.47.22) 

(See page DE1) 



20
 

D
D
D
D
D
 

AL.18 

Page JJ4 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description po Mati. Spec. Plate No. 
123456 

- COVER AND HOUSING, ILS GLIDE PATH - - 7/16 

AERIAL, OUTER WING LEADING 
EDGE, RIBS 6B—7A, ASSEMBLY 

(EA4.20.213) 
Spares for:— _ 

EA3.20.1769 COVER, assembly, c/w bushes 1 L44 717 

Attaching parts for EA3.20.1769:— 

AS1242/3C Bolt, 2 BA c’sk head 20 - 7/18 

EA3.20.1757 SEAL, neoprene, 0" .02 thick 1 - 7/19 

= COVER, |.L.S. AERIAL ACCESS, OUTER WING os - 7/20 
LEADING EDGE, RIB 6B—7A, 

BOTTOM SKIN ASSEMBLY 

(EA4.20.197) 

Spares for:— 

EA3.20.1671 COVER, access 1 L72 7/21 

Attaching parts for EA3.20.1671:— 

EEAS1/1.1/2C Screw, 2 BA 120° c'sk head 10 $96 7/22 

- COVER AND FRAME, I.L.S. MARKER AERIAL - - 7/23 

INNER WING LEADING EDGE, 

ASSEMBLY 

(EA4.20.215) 

Spares for:— 

EA3.20.1791 COVER, assembly, c/w bushes 1 L44 7/24 

Attaching parts for EA3.20.1791:— 

AS1242/3C Bolt, 2 BA c'sk head 28 = 7/25 

AGS2001/B/1 Nut, stiff, 4 BA 4 - 7/26 

AGS2001/C/1 Nut, stiff, 2 BA 28 - 7/27 

A45/B12 Screw, 4 BA c'sk head 4 _ 7/28 

COWLING, ENGINE (EA1.50.396) - - 
(See page LC 1) 

- DETECTOR-UNIT, G4B, COMPASS, - — 11/5 

INSTALLATION (EA3.80.1005) 

Spares for:— 

6B4343681 DETECTOR-UNIT, type A 1 - 11/6 

6B43438 14 DETECTOR-UNIT, type B 1 - TG 

Attaching parts for 684343681 or 684343814 

A17/1C Bolt, 2 BA hex, head 2 - 11/8 

AGS2001/C/1 Nut, stiff, 2BA a - 11/9 
SP15/C Washer, 2 BA plain 3 - 11/10 

EA3.20.311 DOOR, access, aileron control joint, bottom 1 - 7/1 

skin 

Attaching parts for EA3.20.311:— 

EEAS1/1-1/2C Screw, 2 BA 120° c’sk head 20 $96 7/2 

EA3.20.347 DOOR, access, air brake operating jack, bottom 1 - 7/3 

skin 

Attaching parts for EA3.47.347:— 

EEAS1/2C Screw, 2 BA 120° c’sk head 22 $96 7/4 



AL.18 

AP 101B—0418—3A Page JJ5 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description pas Matl. Spec. Plate No. 

123456 

EA3.20.353 DOOR, access rear wing attachment pin 1 E73 7/5 

Attaching parts for EA3,20.353:- 

EEAS1/2C Screw, 2 BA 120 deg c’sk head 22 $.96 7/6 

EA3.20.378 DOOR, access front wing attachment pin 1 L.73 7/29 

top skin 

Attaching parts for EA3.20.378:- 

EEAS1/2 1/2E Screw, 1/4’ BSF 120 deg c’sk head 30 $.96 7/8 

EA3.20.685 DOOR, access aileron control bottom skin 1 L.7#3 8/1 

Attaching parts for EA3.20.685:- 

EEAS1/2E Screw, 1/4 BSF 120 deg c’sk head 30 $:86 8/2 

EA3.20.688 DOOR, access bottom skin 1 i773 8/31 

Attaching parts for EA3,20.688:- 

EEAS1/2 1/2E Screw, 1/4’ BSF 120 deg c’sk head 30 $.96 8/4 

EA1.20.1046 DOOR, access electrical equipment bottom 1 Los 8/32 

skin 

Attaching parts for EA1.20,1046:- 

EEAS1/2E . Screw, 1/4 BSF 120 deg c’sk head 18 $.96 8/6 

EEAS1/5E . Screw, 1/4’ BSF 120 deg c’sk head 20 $.96 8/7 

EA1.20.1099 DOOR, access aileron control rod joint 2 L.73 3/8 

bottom skin 

Attaching parts for EA1.20.1099:- 

EEAS1/1 1/2C . Screw, 2 BA 120 deg c’sk head 18 $.96 8/9 

EA1.20.1693 DOOR, access to forward fixing bolts of 2 L.73 8/10 

connecting ring to false spar and rib 

EA3.20.1819 DOOR, access outer wing rib 68—7A bottom skin 1 L.73 8/33 

Attaching parts for EA3.20.1819:- 

EEAS1/1 1/2C . Screw, 2 BA 120 deg c’sk head 32 $.96 8/34 

EA1.20.2289 DOOR, access aileron control intermediate 1 L.73 8/11 

joint bottom skin 

Attaching parts for EA1.20.2289:- 

EEAS1/2C . Screw, 2 BA 120 deg c’sk head 22 $.96 8/12 

EA3.81.10 ELECTRICAL EQUIPMENT IN STARBOARD WING _ = 

(See page EF 1) 



AL.18 

Page JJ6 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description pan Mati. Spec. Plate No. 
123456 



“
@
 

a
D
D
 

2
2
0
 

a 
a
u
v
u
w
v
a
y
 

a 
a
Z
D
v
D
I
I
D
 

Pt]
 

a 
ot
 

ie
 

ee
s 

ee
 

6 
ae
 

i
e
 2

] 

A.L.15 

AP.101B—0418—3A Page JJIGA 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description Oy | Matl. Spec. | Plate No. 
123456 

EA3.00.68 EQUIPMENT IN INNER WING LEADING - - 
EDGE STARBOARD (Mod 714 Amdt No.1) 
Spares for:- 

EB7.61.2 . BOX GEAR AND GENERATOR INSTALLATION = - 
Spares ‘or:- 

EA1.50.595 . ADAPTOR 1 - 33/1A 

Attaching parts for EA1.50.595:- 

AGS1138A . Washer 1 - 33/1B 

EB7.61.40 . BLOCK, steady 1 - 33/57 

Attaching parts for EB7.61.40:- 

A25/2B . Bolt, 4BA 2 - 33/58 
A25/6B Bolt, 4BA 2 _ 33/59 
AGS2001B1 . Nut, 4BA 4 - 33/60 

AS2810/4/146 . Tube, distance 2 ~ 33/61 
SP13B . Washer 2 33/62 
SP15B . Washer 2 a 33/63 

EB7.61.42 BLOCK steady 1 - 33/64 
Attaching parts for EB7.61.42:- 

A25/2B . Bolt, 4BA 2 ~ 33/65 

A25/6B . Bolt, 4BA 2 - 33/66 

AGS2001B1 . Nut, 4BA 4 — 33/67 
AS2810/4/146 . Tube, distance 2 - 33/68 

SP15B . Washer 4 - 33/69 

TYPE PTG3/4 BOX, gear 1 - 33/69A 
Attaching parts for TYPE PTG3/4:- 

EB7.61.1A . Nut, 3/8“ BSF (Make from A27JP - Ref 28M/1011473) 4 - 33/69B 
AGS162F . Washer, single spring 4 - 33/69C 

EB7.61.93 BRACKET 1 ~ 33/69D 
EB7.61.43 CLAMP, half 1 - 33/71 

EB7.61.45 CLAMP, half 1 = 33/72 
Attaching parts for EB7.61.43 and EB7.61.45:- 

A25/3C Bolt, 2 BA 2 - 33/73 
AGS2001C1 Nut, 2BA 2 ~ 33/74 

BUCK & 
HICKMAN CHAIN, ‘Pip’ pin safety link 3” long 2 Brass 33/70 

EA3.61.29 CLIP 1 - 33/70A 

SP91J CLIP, jubilee 1 - 33/74 

SP91N . CLIP, jubilee 2 - 33/75 
SP144—028 . CLIP, jubilee 3 = 33/76 

EB7.61.38 . CONNECTION, elbow 1 $.92 33/76A 
Attaching parts for EB7.61.38:- 

A25/2C Bolt, 2 BA 3 ~ 33/76B 

AGS2001C1/66 . Nut, 2BA 3 ~ 33/76C 

SP15C . Washer 3 _ 33/76D 



A.L.15 

e
e
 
se

t 
ee

 
* 

ee
 
te
e 

te
 

8) 
a 

a
m
 D
 

D
D
w
D
w
D
D
 

D
m
u
D
U
v
D
I
W
D
W
I
A
I
I
I
D
 

m
u
v
m
v
u
m
u
w
m
w
v
m
w
D
m
v
D
I
D
I
I
W
I
I
I
A
A
D
A
 

a
o
v
w
a
 

in aie MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description ee Matl. Spec. Plate No. 
123456 

EB7.61.22 COVER, half (Pre-Mod 1474) 1 - 

EB7.61.112 COVER, half (Mod 1474) 1 - 33/77 

EB7.61.137 . . TUBE, flanged 1 - 33/78 

EB7.61.23 . COVER, half 1 - 33/79 

TYPE D9 DRIVE, 2 speed generator 1 - 33/80 

4300 DIPSTICK 2 - 33/81 

EB7.61.26 . DUCT, outlet 1 - 33/82 

Attaching parts for EB7.61.26:- 

AGS2001C1/66 . Nut, 2 BA 6 - 33/83 

EEAS1/2C . Screw, 2 BA 6 - 33/84 

SP15C . Washer, 2 BA 6 - 33/85 

| EB7.61.54 DUCT, air assembly 1 - 33/86 

Attaching parts for EB7.61.54:- 

A25/2C Bolt, 2 BA 2 - 33/87 

AGS2001C1/66 Nut, 2BA 2 - 33/88 

€B7.61.1B . Packing QR L.72 33/89 

EEAS1/1C . Screw, 2BA 8 - 33/90 

SP15C . Washer, 2 BA 2 - 33/91 

TYPE P3 GENERATOR 1 _ 33/92 

EB7.61.87 HOSE, 2.5” i/d x 5.8" long 1 Bells Asbestos 33/93 

AGS1142A NIPPLE 2 - 33/93A 

AGS1142H . NIPPLE 1 - 33/93B 

AGS2120H . NIPPLE 1 - 33/94 

A405 PIN, ‘pip’ type ‘A’ 2 - 33/94A 

EA1.61,7 PIPE, drain 1 - 33/94B 

EA1.61.42 PIPE, drain 1 - 33/94C 

EB7.61.82 PIPE 1 _ 33/94D 

EB7.61.27 PLUG, (Pre-Mod 1474) 1 - 

EB7.61.33 . SEAL 1 - 

EEAS66/1 RING, clamping 2 - 33/95 

EEAS66/7 RING, clamping 1 = 33/96 

EEAS66/14 RING, clamping 2 - 33/97 

TERRY—169—3/4 RING, split 2 ~ 33/98 

EB7.61.55 RING, inlet air 1 - 33/99 

EB7,61.57 RING, inlet air 1 - 33/100 

GD9/47 . SHAFT, drive 1 - 33/100A 

EB7.61.35 . STRAP 4 - 33/101 

EB7.61.91 . TUBE, blanking 1 - 33/103 

EB7.61.95 . TURNBUCKLE, assembly comprises:- 2 - 33/104 

EB7.61.47 FORK—END R.H. 1 _ 33/105 

EB7.61.49 FORK—END L.H. 1 - 33/106 

A27ET NUT, 1/4" BSF 1 = 33/107 

A27ETL NUT, 1/4" BSF 1 - 33/108 

EB7.61.51 . . TRUNNION 1 - 33/109 

Attaching parts for EB7.61.95:- 

SP4Y/D7 . Pin 1 - 33/110 

SP90C3 . . Pin, split 1 _ 33/111 

SP14E . Washer 1 - 33/112 



D
D
D
 
D
 

AP101B—0418-3A 
Page JJ6C 

MAINPLANE 

MAINPLANE, STARBOARD 

Part Number Description No. | Mati. Spec. | Plate No. 
123456 

EA3. 20.2481 MOD TO RIB 2, INNER WING LEADING EDGE, - - 

FOR 2 SPEED GENERATOR DRIVE 

Spares for:— 

EA3,20.2482/A PLATE, reinforcing 1 - 34/1A 

(Make from L72, 16 SWG) 

EA3.20.2340 MOD TO GEARBOX MOUNTING SUPPORTS ~ 

TO SUIT 2 SPEED GENERATOR 

DRIVE INSTALLATION 

Spares for:— 

EB7.20.118 PLATE, reinforcing 1 = 34/2A 

EA3.20.2336 OUTLET IN INNER WING LEADING EDGE = = 

BOTTOM SKIN FOR GENERATOR 

AND 2 SPEED DRIVE COOLING AIR 

Spares for:— 

EB7.20.102 DOUBLING 1 = 34/3A 

EB7.20.100 RING, reinforcing 1 - 34/44 

EA3. 20.2338 PANEL, ACCESS, ON TOP SKIN, FOR - — 

2 SPEED GENERATOR DRIVE 

Spares for:— 

EB7.20.103 COVER 1 34/5A 

F4-3D FASTENER 4 _ 34/6 

GF4-150 GROMMET 4 = 34/7 

$4-250 SPRING 4 = 34/8 



This file was downloaded 
from the RTFM Library.

Link: www.scottbouch.com/rtfm

Please see site for usage terms,
and more aircraft documents.

https://www.scottbouch.com/rtfm

